/\%@ ’th CMJ?

= WJ

o~ 7 @Q/Z/éqz

T THIOKOL CHEMICAL CORPORATION
Lot » 1200 SERIES

OFF-HIGHWAY VEHICLES

i
4
1
i
i

(From Serial No. 1447 on) e

;
g

OPERATION, MAINTENANCE, AND PARTS MANUAL

Supplied By

THIOKOL CHEMICAL CORPORATT]
- LOGAN DIVISION ’
LOGAN, UTAH

W / ~f/ - 77?3'% L75 VWW |

A%M‘f;—ﬁﬂ |
[ poo=tl=tR LS

9503 North Main Street Phone 801 + 752-2591
Logan, Utah 84321 : e




e~

PART I
TABLE OF CONTENTS

OPERATION AND MAINTENANCE MANUAL

SECTION

I DESCRIPTIVE INFORMATION e e e e e e e

IT OPERATING PROCEDURES . . . . . . . . . . .
PRE-STARTING CHECKS . . . . . . » . . .
STARTING ENGINE AND WARM-UP . ., . . . .

DRIVING ROUTINES . & v v ¢ v o o o o
STOPPING THE VEHICLE . . . . . . . . .

. {II MAINTENANCE PROCEDURES . . . . . . . .

ENGINE AND ENGINE ACCESSORIES .. . . .

FUEL SYSTEM AND CONTROLS . . . . . . . . .

SUSPENSION SYSTEM . . v . . 4

DRIVE LINE COMPONENTS . . . . . .
ELECTRICAL SYSTEM . . . & o v o o
TRACKS & 0 n v o o « v o o o o &
STEERING CONTROLS . . + v « & + .
STEERING DIFFERENTIAL . . . . . .

IV STANDARD TOOLS . . . . . . .
V LUBRICATION CHART . . . . . . . . . . .

Vi SOME THINGS THE VEHICLE OPERATOR. SHOULD KNOW

PAGE

N

WM NN

WOUTUT T I D L

=
~I

18

21




—

" DATA

SECTION T

DESCRIPTIVE INFORMATION

GENERAL

Thiokel Chemical Corporation's 1200-C Series off~highway'vehic1e

 is a track-laying type cargo and/or personnel carrier adapted

for use over snow, marsh, muskeg, and other difficult terrain.

 Engine . . . « <+ . . . . . . Ford Model "300," 6 cylinder 0.H.V,
: industrial engine. '
Transmission 4 « + « « + +« .+ . Ford Model C-6 automatic 3 speed
: Convertor stall ratio: 2.1 to 1.0
Gear box ratios:-
First 2.46 to 1.00
Second 1.46 to 1.00
Third 1.00 to 1.00
Reverse 2.18 to 1.00
Steering Differential . . . . . Planetary controlled differential
' in oil bath. T
‘Buspension . . + . . . « » . o Trailing arms with rubber compression’
' springs.
Wheel Base . . . . . . « . . . 94 1/4 inches nominal.
Tread Width . . . . . . . . . . 63 1/2 inches & 73 inches.
Wheel Size . . . . . . . . . . Extra heavy duty, 13 1/2 ‘dia. x
: ‘ 3 3/4 wide, 5 bolts on 5 1/2 inch
bolt circle. :
Tire Size . . . . . . . . . . . 5.30/4.50 x 12, 8 ply rating &
e 4,50 x 12, 6 ply rating :
Track Width . ... . . . . . . : 36 inches and 45 1/8 ‘inches.
Dimensions . . ... .. . « . . . Overall length - 154 1/2 ‘inches.
. - Overall width.- 99 1/2", 109",
118 1/8 & 108 5/8" -
Overall height ~ 80 inches.
Fyel Capacity . , . . . . . . . 45 gallons.

-Fuel Consumption , . . . . . . 6 to 10 miles per gallon.

Top Speed ., . . . . . . . . . . 32 miles per hour.




SECTION II

OPERATING PROCEDURES

PRE-~STARTING CHECKS

Before startlng the engine or dr1V1ng the vehlcle, the folloW1ng items
should be inspected. .

0il, fuel, and coolant levels should be checked, and the area be-
neath the engine and drive line components should be inspected for
any evidence 0of loss of lubricant or coolant.

All tires should be inspected for proper inflatlon (normally 36 psi).
~Tracks. should be inspected for proper tension and any damage from
previous use. (Instructions for tightening the tracks are given in

the section on track maintenance.)

A short pre-trip inspection will always pay off and perhaps save
a serious breakdown in a remote area.

STARTING ENGINE AND WARM-UP

~Place the transmission shifting lever in neutral and depress-the clutch
pedal. Turn on the ignition key and energize the starter. Depress the .
accelerator pedal approx1mately 1/4 open.

To clear a flooded engine, depress the accalerator fully down and hold in
this position and continue to run the starter with the ignition oh until
the engine clears and fires. After the engine has been cleared, it may
be started in the normal manner.

Immediately upon starting the engine, check the oil pressure gauge to be
sure oil is being supplied to the working parts of the engine.

Warm up the engine at approximately 1200-1500 rpm until normal operating
temperature is reached. After the engine is running smoothly, rélease

the clutch pedal. (Under extremely cold conditions, the lubricant in the
transmission may be very stiff and the clutch should be released slowly

to prevent transmission damage.) While the engine and vehicle are warming
up, the driver should check all accessories to make sure they are functioning
properly, such as windshield wipers, lights, etec.

DRIVING ROUTINES

The vehicle is equipped with a 3-speed automatic transmission. Normal
starts are made by using Drive.




Steering is accomplished through the planetary differential at the rear
of the vehicle. The differential is actuated hydraulically by pulling
the steering levers. A turn to the left is made by pulling the left
lever, A turn to the right is made by pulling the right lever. The
levers should be firmly pulled so that a crisp, definite turn is executed.
Extreme force on the steering levers will not effectively tighten the
turning radios of the vehicle, It is only necessary to apply enough
force to the steering lever to actuate the planetary system., Excessive
force only wears out the hydraulic cylinders. (A pull of 10 to 20

pounds should produce a normal turn). At high speed, the lever should be
‘handled lightly, as the steering is quick and responsive and a skid could
be caused by rough handling.

Under very cold conditions, it is extremely important that the vehicle be
handled carefully until all members of the driving train are warm. Re-
member, lubricants are stiff and steel is brittle at extremely cold tem-
peratures. The clutch should be depressed and released slowly, gear
shifting done carefully,.and steering handles engaged gently until the
driving and steering mechanisms are warmed up.

STOPPING THE VEHICLE

The vehicle can be slowed or brought to a stop by pulling both steering
levers simultaneously and depressing the clutch pedal. When both steer-
ing levers are actuated, the steering bands act as brakes, and the: vehi-
cle is stopped in the same manner as with conventional hjdraulic brakes.

The vehicle is equipped with an emergency hand brake. This brake is very
effective in holding the vehicle on steep grades while recovering from an
engine stall., It can be used to assist in stopping and holding the vehi-
cle or to check its speed. In addition to the hand brake, the transmis-
sion should be engaged when leaving the vehicle unattended.




SECTION III

MAINTENANCE PROCEDURES

ENGINE AND ENGINE ACCESSORIES

The engine, transmission, starter, generator, and radiator are manufactured
by Ford Motor- Gompany

.A1r Cleaner

The air cleaner supplied is a heavy-duty oil bath type. To service,
remove top wing nut and lift out filter. Drain and clean o0il cup. Refill
to level indicated with same weight oil used in engine. Wash filter
assembly in solvent every thitd of fourth oil change. Reassemble air
cleaner. Service each time crankcase oil is changed; more frequently
under severe dust conditions,.

'Oil Filter

. The oil filter supplied is of the disposable cartridge type. At each
engine oil change, remove the filter by hand or with a suitable strap
wrench. Apply oil to the rubber seal of a new filter and screw the fil-
ter on by hand until it seals, then tighten 1/2 turn. Do not over- '
tighten. Refill the crankcase, operate the engine, and check for leaks.
Use Fram PH-7.

- FUEL SYSTEM AND CONTROLS

The vehlcle operates best on gasoline with an octane rating of 80- 96
"The use of premium grade is not necessary.

The fuel filter, located on top of the fuel pump, should be serviced
each 200 hours. Unscrew the canister from the top of the fuel pump,
remove and discard the:filter element. Push a new element firmly into
place, then screw on the canister until it seals, and tighten 1/4 turn.

SUSPENSION. SYSTEM » ~‘ | |

The wheel hubs are provided with grease fittings so that grease may be
flushed through the bearings. The grease seals are installed with the
sealing lip turned outward to allow the excess grease to escape. The
bearings should be flushed daily when operating in mud, water, silt, ete.

The wheel bearings should also be removed, cleaned, and repacked approxi-
mately once a year. Use'an '"All Temperature Grease' (Mil-G-10924) for
- - packing the bearings. - When replacing hubs on the spindles, care should




be taken to insure that the gréase seal is properly fitted on the shoulder
of the spindle. The wheel bearings are adjusted according to standard
automotive practice., Spin the hub as the slotted nut is tightened until

a slight drag is noted. Back off nut approximately one hole to relieve
the drag. Install cotter pin.

To remove a front wheel from the vehicle, it is necessary to disconnect
the track at the connection. When the vehicle is on a reasondbly level
surface, it is usually not necessary to disconnect the track to remove
wheels other than the front ones. 1In some cases, the removal of the
wheel will be facilitated by slacking off the track tension adJustment.

Wheel 1nsta11at10n will be easier if the tire is not inflated until after
installation.

DRIVE LINE COMPONENTS

Maintenance of the drive line components should normally consist of
regular lubrication and occasional adjustment of the bands in the
differential. The adjustment of the brake bands is described in the
section on steering controls.

ELECTRICAL SYSTEM

The electrical system is a 12-volt system using standard automotive com-
ponents,

The ignition switch has three positions. With the key vertical, the
switch is '"off" and there is no electrical power to the vehlcle. Turning

the key counter-clockwise from "off" position engages the "accessory"
position-and supplies power to all. accessories (lights, wipexrs, heater, ete¢.)
Turning the key clockwise from the "off" position engages the "on'" position.
A separate starter button is provided for engaging the starter,

Each switch-controlled circuit is independently fused. The fuse is in a
fuse holder immediately below the switch and may be changed from the
front of the panel.

A wiring diagram is shown in Figure 15~20 of the Parts Catalog.

TRACKS

~Track Tension

Track tension is not critical on this vehicle. Running the tracks excess-
ively tight will reduce power and consume excess fuel due to increased
rolling resistance. The tracks should only be tightened emough to ellmlnate
excessive jumping or slippage of the track on the drive sprockéts,




Occasional : jumping..of one tooth between the.track and sprocket is normal.
.This happens-most-.often in tight tutning conditions. It.will be

necessary to readjust track tension-after-the. first few. hours of operation

due to an initial stretch of the track belting.

.-).~~:' I . e .

It is difficult to give an exact setting for track ten51on because thlS

.varies somewhat.with: the temperature and envirorment in which the.vehicle

is..operated. .As a.guide, the.upper:.portien of the:track.should sag

approx1mately :1/4.inch-between adjacent wheels. :Make -this chack only

after driving the vehicle a few hundred yards and allowing it to codst
sotora: stop Tlre,pressurebshould be,90 psi when“thls,checkLls,made.,

The only tlme it has been found necessary to Tun . the tracks Wltb more
.tension, than descrlbed .above is.in.severe terrain-where muskeg,. rocks,

;. and ,stumps, are, encouutered durlng turning . operations. » In these condltlons,
the tracks should be tlghtened until the upper portion of the track has
little or no sag between wheels and the cleats make a slight impression in
the front tires. After tighteningqthe, tracks, - -the vehicle should:be. driven
a short distance. If the track tensions are umequal, the vehicle will tend
-bo drift.ox;turn slightly: toward the side.having the .tighter, track.
~Equallzlng the .tension will.improve the . d1rect10na1 stablllty of the

vehigle. and-make A% jmore, Plea$anb to jdrive, onilong. trmpﬁ-u;u-z*nh 0

- -,v-sf- by g rri b crues U gl cibroeadi b o b Dned vty wus o ioaw aad

Forxlong,”cross,country runs where & minimum-.of. @qrnlpg and maneuvering
is expected, a saving in gasollne and relief from track abuse can be
;gained;by.adjusting the track,more loesely :than:would -be. xequired for
,—ardlnary -yaxd use,,deep snow,hor“short range  Lrdpsaa sl gt st
.-‘-illn S S TR B S B B RS SR S TR RETIC O KOS LE SR I NP R R EC RS ST RTINS 1y Tt EET
Txan Tension, Ad1ustment P ,rhgnd gnlth%F T R SUITE R YNYS VR R ETIER
S g Tkl TR YO I T T L ST TPV TSR TE TR B ATTE N IR LSRN VIT N B RIS RTIRTYE Jt BAURS B TRTEELAN)
The vehlcle should not be 1oaded while track adJustment is made.

ol L RRE T ot ot .4‘ .

vk sty mead D bt eeboes T co o

The front axle is mounted on sliding members at the forward end of the
frame; ; .Grease cylinders, which .loecate the.sliding. members; .contirol.the
ntrack tension., Apply:grease-through.grease nipple located. .on: side. of lower
frame member to tighten tracks. CRerr gd,.

- Use, Of!the Track: JackS,, :,,['( Vowsle Dacpeender T sireni b gt b e :'x[n
O R Ll ,I; R B vz.E’l N R B S S A SIS TR B O l‘r(‘ '.‘l!r-nl talt :
4.1 Iwe trackijacks are. prov1ded with., the\vehlcle. .When,connectlng pr dls-
. connecting the. helq lacings, one, jack, is jplaced. on . eachnslde of the..
n.track to,applyzequal tenalon to;thebelts. By«operatlng‘theljacks s
51mu1taneou51Y>r1n.Sma11 1ncrements, xhe ends of the track, sectiops can
be Jbrought q°gether and, the hlnge bolts can be 1nserted.3‘w R

,,!.:_‘:!.:,h MRS N i P

STEERING CONTROLS ...;,

e

: Wbl P e ET¥) \.:U VAR D R

Actuation of the steering brake bands in the differential is accompllshed
through hydraulic steering controls. These controls consist of the
steering levers, master cylinders, hydraulic lines, and slave cylinders.




It is important to have this system bled freé of air in order to get
correct steering response. The following procedure should be followed
in bleeding the air from the system.

Bleeding the Hydraulic~8ystem

Remove the master ¢ylinder cap (cap nearest to driver's seat) and fill
with type: SAE-70RI heavy-duty brake fluid. Replace the cap to aveid
contamination of brake fluid and loss of fluid during bleeding operation.

Open the bleeder valve en the slave cylinder by turning 1/4 to.'1/2 turn
counter-clockwise. Slowly pull back the steering lever to force fluid
from the bleeder valve. While holding the steering leve¥ back, re-
tighten the bleeder valve. Repeat this operation until all air is re-
" moved and the steering lever does not feel "Spongy“ due to air trapped
- in the system. - :

Adjustment of the Steering Brake Bands

The steering brake bands should be adjusted.when the free play in the
steering lever becomes excessive. The master cylinder should be filled
to the proper level and the system bled before attempting the adjustment.
EXCESSIVG free play would be either the steering lever hitting the drive-
_er's seat, or the master cyllnder needlng to be pumped exce831vely

Refer to Figure 9B~ 28 of the Parts Catalog. The steerlng-band adJusting
nut is Item No. 60, located on the forward side of the drive unit case.
Note that it is not necessary to disassemble any part of the drive unit
assembly to adjust the steering bands. All adjustments are external.
Access to the steering adjusting nut can be gained in two ways:

First Method: Jack up the vehicle and crawl underneath from the rear.

Second Method: Remove access board in the bed area. . This will give
access from above, and is the easiest method if the vehlcle is not in

the shop area.

Proper band adjustment is obtained when the adjusting nut is tightened

to the point that it begins to affect the rolling resistance of the vehicle
and loosened up one full turn, or until the steering band is not adding

to the rolling resistance of the vehicle. To properly -check this adjust-
ment, drive the vehicle in second géar at approximately 2 or 3 mph and
depress the glutch, allowing.the vehicle to roll to a 'stop. By doing

this several ‘times, with loose and tight adjustments, a person ‘can quickly
develop a feel for when the brake lining is or is not dragging.

A, DO NOT OPERATE THE VEHICLE WITH EXCESSIVE BRAKE DRAG, THIS WILL
INDUCE HEAVY WEAR ON THE BRAKE LINING.

Pt ¥
N

P




DO NOT EXCEED A TORQUE VALUE OF 30 FT, LBS., ON THE STEERING ADJUST-
ING NUT. EXCESSIVE TORQUE WILL RESULT IN DAMAGE TO THE STEERING
LINKAGE,

DO NOT USE FLUIDS IN THIS SYSTEM WHICH DO NOT CONFORM TO SAE 70RI
SPECIFICATIONS., THEY WILL DAMAGE SEALS AND LOCK-UP THE STEERING
CONTROLS .

STEERING DIFFERENTIAL

Assembly Removal

1.

2.

10.

11.

12,

Remove 4 rubber mount bolts.
Remove outboard gear reduction housing guards, 4 bolts each.

Place floor jack under drive unit assembly, or attach it to
an overhead crane.

Remove 8 bolts which connect the drive axle housings to the
lower chassis frame.

" Remove drive axles and drive axle housings.
‘Remove outer gear reduction housings.
‘Remove bearings and gears from reduction housings.

- Remove adjustment nuts on steering levers.

Remove drive unit case lid assembly.

Remove bolts in pinion shaft carrier assembly and pull
complete pinion assembly from case.

Remove inner housing of the outboard gear reduction.

Remove differential assembly.




, Koy uoTuig TeuUALIXY
IayseMm Ie9n Surlesusdmon
: 1een Surjesusdmon

uoTUIg TEPUILIUI
819A0) -9sey Surlesusdumon

"QT

7T

“ET

Al

"TIT

3104 OB

osep Buriesuadwmo)
UoIUTg TBUIdIXY
10N uOoTUIg TRUISlXY

" paarnbsi se ©suwryg

aooedg

unig Sutas9lg

¥207L

any o201

Buraiesg TRIIUSIBIITQ

s » ¢« « ¥
e N SN




DIFFERENTIAL AND COMPENSATING CASE DISASSEMBLY

Remove locknuts, locking washers, and differential bearings from both
sides. Use a puller to remove differential bearings. Slide off steering
drums, using caution not to lose spacing washers and shims. Remove
external pinion nufs (three on each side of differential), and remove

pinions with a suitable puller,

Mark compensating case in orjginal position with center punch. Remove

six bolts holding differential compensating case covers togethef.

Internal pinions and compensating gears can now be removed for bushing

inspection.




*s8utysng Ieen wniqg Suliesig

*s3uiysng ssen Suriesusdwon

*s8uTysng UOTUTJ IBAO0) OSB)

- 11 -



BUSHING REPLACEMENT

‘If new compensating case cover internal pinlon bushings are required,
,l:oﬁi holes should be drllled after bushings are installed. The case
- should then be bolted together and the bushings lipe reamed to give a
clearance of .004 to .005 inch,

Whgn replaclng compenaating case cover bushings, be sure to drill new
oil holes
If care ‘is uﬁed'in pressing in new SEeerihg drum geaf bushings, these

will not have' to be reamed after installation.



- 13 -




DIFFERENTIAL AND COMPENSATING CASE REASSEMBLY

Stand compensatlng cover on end with rlng gear up, and install compensatlng
gear with long bearing side into cover. Install compensating case and then
install other compensating gear with short end of bearing into top of
,Vcompensatlng case. Install the other two pairs of internal pinions in the

. same manner. " . _
NOTE ¢ Keyway in pinion shafts cannot be aligned exactly straight, but willz
be off center about one-half tooth. The end view illustration on preceding

i

page .shows this assembly.

Next, install the other compensating case cover and thru-bolts. Be sure
that heads of bolts are next to taper end of pinlion. Drive case cover
dowels into place and tighten thru-bolt nuts and cotter. Install woodruff

keys and external pinions, nuts, and cotter pihs.

Install both steering durms and test to see that steering differential

turns freely without binding,

Finish assembly by installing spacers, shims, Ball,bearings, (left side)

locking washers, and lock nuts.,




Al
ey

el |
:\\\\\\ | '
= '

Bevel gear and pinion backlash.
Lead wire. '
Differential bearings.

. Shims, as required.

ML N
It

- 15 -




~

-~

ASSEMBLY INSTALLATION .

‘Installation is . the'réverse of'removal, except correct spacing of

differential must be made to insure proper backlash between dlfferentlal

bevel gear and bevel gear pinion.

Lower differential into place, install inner reduction housings and, by
using g piece of 1ead or fuse, wire between gear teeth. Roll differen-
tial backward, and measure flats of lead wire with micrometers at
opposite points. Backlash may also be measured with dial indicator.
Correct backlash should be .006 to ,009 inch. Therefore, if lead wire
has passed completely th;ough gear teeth, the total of the two micrometer

measurements will give you the backlash reading.

If correct backlash is not obtaiﬁed, lift differential out of case. Remove
differential bearing on bevel gear side and add shims to give less baéklésh,
or remove shims to give more backlash. Gears are manufactured with a
minimum backlash of ,006 - .009 range, Gears are mated in sets and the
minimum backlash is etched on the gear. Drive unit assemblies are to be

adjusted to the minimum backlash etched ou the gear,which must fall in the

" range of .006 - .009. Oliver Corporation recommends that no units be

assembled with more than .008 variation from minimum backlash to maximum
backlash. Example:  Gear has minimum backlash of .009. The maximam ‘
cannot be greater than .009 plus ,008 -~ equals .017.

NOTE: Pinion gear setting is 6,375 inches from center of differential

bearing bores to forward face of the pinion gear.




SECTION V. °

STANDARD TOOLS

GENERAL .

Standard tools supplied with the vehlcle include two (2) track jacks
and a wheel lug wrench,

These tools are basic to the peculiarities of the machine, such as
track adjustment, track removal, and wheel removal,

It is recommended that anyone responsible for the driving or care

of these vehicles equip themselves with ordinary mechanic's tools as.
may be necessary for general trouble-shooting in the field,

-17 -




S,
E:D‘!

e
=)

)

""‘..- ] )\ Q
) (
(10) DOOR LOCK (NOT SHOWN)




SECTION VI
" -LUBRICATION INSTRUCTIONS

LUBRICATION POINT __ ~ ~  LUBRICANT
1. Engine ‘ l.MS or bH type engine oil of the

viscosity shown below:

Above 20Q°F SAE-20, 20W.
~-10°F to 209F - SAE-10W-30
Below ~10°F '

INTERVAL OR INSTRUCTION:.

Change oil 'supplied with
engine after first 50

hours of operation. There-
after, change o0il every 100

hours of operation or at

shorter intervals when used
at témperatures below 0 F.

' 300.CID engine, Fram Part No.

T T iy

2, 0il filter

L. 1, 300.CID Snging PH7. - -

Change filter with each

- o0il change,

-

Engine oil - SAE 10W

™ sy

uter -

3. Distrib
Bushing

5 to 10 drops of engine
0il at each o0il change.

AR
4. rDistributor ~ Distributor cam grease (high
, : . melting point, non-fiber giease)

Apply a thin film to cam
as required.

T

Ry VERICLE NOT EQUIPPED WITH DIFFERENTTIAL COQOLING,

Steering diff, Use a paraffir base, solvent re-
outbpard gear fined, non-detergent type oil in
--redyetion - ‘the following grades at atmos-
hoxes pheric temperatires listed:i:
"+1259F te- +320F SAE-50
“ 4 320F to 09F - SAE-10W or 30
. 0°F to -35°F SAE-1QW or 30
= 35PF to -65°F SAE-light grade

Drain and refill oil in
drive unit case after the

© first 25 hours of operation.

Thereafter, check oil level
frequently by removing plug
in rear of case. Fill to
level plug hole (4 3/4 gal.
capacity). Drain and refill
every 150 hours of operation

- (every third engine oil

change.)

6., Drive shaft All Temperature grease, conform-~
~_ universal -ing to Mil-G-10924A or Conoco
. joints, . - DN-600 grease, '
. sleeve yoke -
misc, grease -
- fittings

.Grease fittings to be

serviced every 50 hours.

ey i T

e - : . : .
7. Automatic’ . Ford auntomatic transmiss
Transmigsion or equal,

T

ion fluid

Check o0il lever frequently.
This system is not filtered.
Therefore, if contaminated
drain and replace. '

..19..



LUBRICATION INSTRUCTIONS (Cont'd)

INTERVAL OR INSTRUCTION

LUERICATION POINT

LUBRICANT

Gresen No. 1553,

8. Track adjust- All temperéture grease conforming As Required.’
ing eylinders to Mil-G-10924A or Cenoco DN-600,
& track grease,
adjusting
bolts
9. Wheel\ All.temperature grease conforming Clean and repack once a
Bearings to Mil-G-10924A or Conoco DN~600 year. Hubs are also
grease, . equipped with a grease
fitting for frequent.
flushing of grease thru
bearings, depending on
use conditions.
10. Door 'Stick wax. As required.
Latches.g- : .
‘Il.:;Drive Axle All temperature grease conforming - Flush grease through
'~ Bearings: -to Mil-G~10924A or Conoco DN-600 - bearings frequently."
grease, o
12. Hydrauiic Conoco DN-600 of Autdmatié. | As réquired.'
Tank ' Transmission Fluid or any grade
hydraulic oil. s
13. Throttle Ali temperature grease conforming - As required.
Linkage to Mil-G-10924A oxr Conoco DN-600
' grease.
14. Hydraulic Thiokol No. 1228205-1, Change each 100 hours of
Filter ' : ' S

" operation.

- 20 =




N

SECTION VII

SOME THINGS THE VEHICLE OPERATOR'SHOULDfKNQW

The following is a list of items which should be brought $pecifically

- to the attention of the vehicle operator. They will help ‘the customer

to realize expected perforimance and operational safety of the vehicle.

1.

Do not use the steering system as a clutch brake system. It
is a planetary differential. When the steering lever is set
firmly, an output differential speed is set which cannot be
changed by putting excessive pressure on the levers. . Power
is always maintained to both tracks even in a turn with the
outside track, running approximately twice the’ speed of the
inner track. :

Tracks should not be run any tighter than necessary. Tight
tracks will rob available horsepower as well as decrease
life expectancy of track parts. Run tracks as loose as

i~ possible while still maintaining track retention and suff1c1ent
<. 'track and sprocket engagement. »

Prevent over-sPeeding engine. When descending steep grades,

" the engine can be forced into a over-run condition. This

can be avoided by using a low gear or by braking the vehicle.

. speed by applying steering levers simultaneously or by using
.the hand brake. Engine life will be increased if the o

operating RPM is kept below the englne manufacturer's
suggested maximum.

Correct vehicle speed to the terrain conditions., Eliminate
track throwing and excessive loads on the vehicle by slow-
ing down when negotiating sharp turns. Consider the effects
caused by striking hidden objects, such as stumps and rocks.
Care should be taken when traveling in areas suspected of
such objects. Severe impacts can be experienced even at
relatively slow speeds.

When operating on very steep grades, special care should be taken
to insure that engine oil pressure is always maintained. Keep-
ing an eye on the oil pressure gauge can prevent serious and
costly repairs. Loss of oil pressure can occur on steep grades
if 0il is not maintained near the full mark.

Do not direct hot air directly onto a cold windshield. Localized
heat on a cold windshield causes thermal stresses which will
crack the glass. 1If the engine coolant system is hot when
turning on the defrosters, care should be taken to diffuse the
air until the windshield has absorbed some heat. Starting

with defrosters on the low setting will help. Most trouble is
caused by starting the engine on cold mornings and then turn~
ing on defrosters after engine is fully warm. Turn defrosters .
on when engine is first started and let windshield warm up
gradually. 21

Ll




Be sure windshield wipers are free before turning them on.
Wipers frozen to windshield can cause overheating and
failure of wiper motors.

. Care should always be taken to assure that the vehicle is
- .in good operational condition when making long trips.

Regular maintenance procedures must be followed. Check-
listing the vehicle condition daily will save costly
repajrs and assure safety to the operator and passengers.
Special attention should be given to tire inflation and
track condition. Always carry some spare belting for
emergency repairs. .

This vehicle has been designed eébecially for traversing
marginal terrain which will support only low pressure
vehicles. Some parts of the vehicle are susceptible to

':damage in the more diffieult or rough terrains. Care
should be taken to avoid excessive abuse so that 1ong,

contlnuous service can be expected.’

- 922 -




: .M..:\..u &

KR &
ik 28 S, O e
SR T S I
Sk et . : ANELRE iy
P e : . =
Sl :
ot

o
oAl S Ty
ey R
¥ Ah S
Mg ap

5




PART II
TABLE OF CONTENTS

PARTS CATALOG

GENERAL INSTRUCTIONS . . . & & & & v o o o o o o o o o & « o o « & 1

SECTION, GROUP, AND BASIC NUMBERS . . . . . . ..
BASIC PARTS NUMBERING SYSTEM . . . . . . . , .

" PARTS LIST FORMAT . « « v ¢ & v 4 ¢ o o o o o .
HOW TO ORDER PARTS . . . . ¢ ¢ » ¢ ¢ & « « . .

s e o &
o
o
®
.
N

ABBREVIATIONS « « » 4 v v o v v e e e e e e e e e e i 3

ENGINE ASSEMBLY . + + 4 v v & v & o o o o o o o o o o a v e a 2-15
FUEL SYSTEM © + 4 ¢ v v ¢ o v o s o o o o o o o o v e v s e e e o 4-18
SUSPENSION SYSTEM . + + v ¢ v « o v s o o v o v e e e e e e e u 5-20
COOLING SYSTEM . & . v v ¢ v v v v v v o o o b e e o v a o s s 6-15
CHASSIS ABSEMBLY v v 4 & 4 = o ¢ o o o o ¢ v e o o o o v o e o a s 7-24
GAB ASSEMBLY, MODEL 1201 . « & & v ¢ v v o s v v o v s o o o o o s 8-18
CAB ASSEMBLY, MODEL 1202 . & & v v 4 ¢ 4 o o v o o o o v o o o o s . 8-19
DRIVE UNIT ASSEMBLY . & &+ & v o « o o o « « t o o o o« « « o o o o s 94-28
DRIVE UNIT ASSEMBLY . . v v ¢ & o o v v 4 v e v v v o 0 o s n o o 9B-28
DRIVE LINE ASSEMBLY . . &+ & v v v v 4 v s o o o v o o o o v o a v s 9-30
C BRAKE ASSEMBLY ¢ v ¢ & 4 & ¢ o o o o o o o o s o s o s oo o o« o o = 14-12
CFELECTRIGAL SYSTEM , © & v ¢« « ¢ o o o« & o o ¢ o o o o o o o o « o+«  15-20
INSTRUMENT PANEL ASSEMBLY . . . « « v v v v v v o o o v o o o v v« 15-21

" TRACK ASSEMBLY, 36 INCH WIDE . » » v v v vow v vn oo o o vt 16-20

TRACK ASSEMBLY, 45 1/8 INCH WIDE .+ v v v v v v ¢ o o o « « o« « o . 16~21

SNOWPLOW ASSEMBLY « + v & « v o o « o o « o o o 4 . . . 19-33
LIFT FRAME ASSEMBLY o + @ o 4 v o o s « o o o o v v v n e e e e 19-34
COMPACTOR BAR & DRAG ASSEMBLY . v v 4 ¢ o v v o o o v & a o o o o 19-35 .
STEERING SYSTEM © « v v 4 v o o o o 0 o o s o o o o o o o o o i o 22-16A .-
EXHAUST SYSTEM + . & 4 v v o o o o o o o o o s o o o o o o o o o« 2620
e e e e e e e e e e e 28-32

© HYDRAULIC SYSTEM . . . . . . .. ..




P

GENERAL INSTRUCTIONS

This parts catalog contains replacement parts information for Thiokel
Chemical Corporation's 1200 Series vehicles,

SECTION, GROUP AND BASIC NUMBERS ‘ S T R

This catalog is d1V1ded into specific sections, i.e. Steering
Controls, Drlve System, Englne Assembly, Electrical System, etc.
Steering appears in Group 22, Drive im Group 9, Engine in Group 2,
Electrical in Group 15, etc. The applicable exploded ;llustratlons
are contained in the same section as the parts list and appear on
the left-hand page opposite the first page of the parts list.

Groups and illustrations contained in this manual are listed in the
Table of Contents,

-

BASIC PARTS NUMBERING. SYSTEM

Following is a diégrém of the basic parts numberiqg system:

12 09 092 -5 | : AN
B : Design variation of basic part.

Part or asseﬁhlj'ﬁumbé; (prive Unit).

Group where part is used (Drive Line).

Vehicle series where part was first
used (1200 Series).

Following is a diagram of the standard hardware numbering system:

01500 -128

Size, length, diameter, etc.

- Type of item (cap screw, clevis pin, etc.)

Note: This system alse controls specifica-
tions on each hardware item, i.e.
type aof material, finish, strength,
and grade of quality. i

PARTS LIST FORMAT

The parts list format is arranged in the order shown below:

1. Item Number




2.
3‘

4.

Part Number

Description

Number Required Per Vehicle

HOW TO ORDER PARTS

L.

' If there is any confusion in determining what part number

is required, contact Thiokol Chemical Corporation, P.0., 407,
Logan, Utah 84321, and furnish either the Sales Department
or the Parts Department with the vehicle model identification

" number and.serial number. Parts may also be ordered through
‘any Thiokol Chemlcal Corporation representatlve or dlstrlbutor.

When ordering parts, always give the complete part number,

'In the event the part number is not known, the following

information should be included:

“Vehicle model. identification number.

Vehicle serial number.

Complete description of part. ‘

Dimension, number of teeth, size, etc. If possible, a
rough sketch of the part. '

Where the part is used (engine, transmission, drive
shaft, drive unit, suspension axle, fuel system, etc.).
Advise how shipment is to be made (freight, express,
air parcel post).

o —
I "




ABBREVIATIONS

adj. - adjusting

al. - aluminum

amp. - ampere

A/R - as required
assy - assembly

dia. - diameter

fil, - fillister

hex. - hexagon

hd. - head

I.h, - inside diameter
lg. - long

L.H, - left-hand

mat'l - material

med. - medium

MFD - microfared

mfg. - manufacturer
N/A - not applicable
NC - Unified National Coarse

NF - Unified National Fine

NPT - American Standard Taper Pipe Threads
0.0, - outside diameter

0/s - oversize ’

qty. - quantity

rd, - round

ref. - reference

reg. . - regular

‘req'd - required

R.H. - right~hand

SAE - Society of Automotive Engineers
S/N - serial number

sq. - square

std, - standard

stl. - steel

TCC - Thiokol Chemical Corporation
thk. - thick

u/s - undersize



69 @

2100
0

)

FIGURE 2-15

300 CID ENGINE ASSEMBLY




: ‘3T ¥/1 €
X AN #7-91/S ‘meaog dep *pH ‘X°H
. Isoedg uegy
: °peIg 9 ‘ueg
*H°Y¥ 3uoxg ‘junop surduy
*H*1q 3noxg *Iunoy surduy
. 81 Z/1 2
X DN #1-91/Z ‘mdxdg dep "pH "x¥oH
81 9/¢
X DN %#1-91/L ‘ma1dg ded °"PH “x°H Y
Y311 91/L ‘asysey o0 2TTdg 9
8T Z/1 1
. X DN %1-91/L ‘md1dg de) *pH ‘*XsH
surduyg ‘sield SuWeN
ieag -
{(wa3f
Ixau 9yl sspniour) 8nig xolswopaadg -
AN 8Z-%/1 ‘3anN doag 213selqy
sjoway “3ITY I93TTL TIO
101BOTPUT TA9T ITO
‘pom g/¢ ‘Iaysem 00T ITIdg
ON 91-8/¢€ “amN *xeg
o pnig
.dung IT0 4SSy I9a0) pur usaIog
sSxe] g/¢ “Isysey IeIg
8n1g urexq -‘19sen uwoliN
8n1g ureiq
ueg 110 dung dssq
(swa3T 6 IXSU BY3 - .
'sepnioul) £ssy ussang pue uegd TIO 1
luncl surSuyg 7

H-0098-Z2%D

L B I B S

wd

L i B |

S~05L9~BIGD £-06.9-215D
S-S7908€E

Y-9€/9-Z0ZD

L e B B B B B B B O B

¥-40%9=0r04d

V-0€19-2VED

UoT3dTx0saq . ETy) “ON 338q" “ON 31B4
. o Butrassur8uy prog v % 4 pIog

¢1-z san31g osg

soTxg 0071 -

L 6-210201Z -
*@*I*D 00€ ‘ATIWASSY ANIONZ

(9 30 1) GI-2

6%7~005T0
€-%%0201Z
7£02090
£-1802021

1-180Z021

90T-T0S0

96-T0ST0

6-755T0.

- ZOT-10STO

1€02012

9200190

Z000T1Z
9€-525T0
£8020Z1

8-45510
8-025T0

L003Z0TZ
9-LSTT0

600201T"

#60201¢

~ T1-8€0Z0CT

oN 33ed
TONOTYL

%7C
- €2
[44
iz
02

6T

81
LT

91
£1
»1

NN FHONSNONHO

.Oz
we3y



TenuE) 92TAX3G Howmmhmua¢

1 IAT-69.8-0IH
I0leuial [y TEOB(Q 1 D-%#0%9~2Zr9D
_ 18T siaeg 1 I41-69/8-049
. lenuey sasump I IT1-¥59/8-04T
8ey Suruwiey 1 Ig1~-8578-04H
muﬂwumm Lyueziem .
wﬁﬂ.ﬁﬂmumo .Hom.. wd.o.nuuﬂ_HumﬁH T HmHINmNmIQ.m_m
.3sTT IaTER(Q T IAT-15/8-04"
mm.o,ﬁmbbm aAT3IO®301g 1 IAI~/6/8~-aI9
'PIBD 1503 UOTIBIISTIOY 1 IAT-€5/8-a39
{(SWR3T § IXBU BYI mmwsﬁumHv . : o
(unoys uozv 7o3E B ISTT I9TER(Q 1 - 6£0201Z . 6%
. 1eORQ 1 g-/0991-LT6D . _
mmm< 20D ureiqg T CTI8-V8 - .80090¢1
) hmﬁmuﬂ Z AXDU |2yl : : : - . )
, mmmuHUmHv £ssy w20y urEig ¥ TBOQ T 6102017 - - 8¢
.- 39yoeag zoyouy 1 6905212 L€
swaﬂ 8/¢ Hmswmz‘xomw 111dg rA 8-26ST0 . . 9¢
- 11 - .
X DN oH m\m ‘maI0g’ dep °pH "x°H r4 89-T0S10 . g€
. : . atog :D: 1 @ﬁ&ﬁNHN. .qm ’
wIyg 1 £€0521Z . €%
POIITPOR numm YOTSSTWSUBL], 1 0£052iT z€
PSTFTPOX. ‘dn 3°1d ITO 1 .. 6208212 1€
£ssy uoTssTwWsuel], 1 £-0705212 - 0¢
. aeay ‘aurcoy suilumg 1 602021 . 6%
IY8TT /1 ngmamms xuow 111dg Z 0I~-2S510 - 8T
_ 1g - . ,
X ON €1-2/1 smaom dep "PH ‘XN z 8E€TI-T0ST0 . LT
QI Zg/L1 “xoysep y L10201Z 92
3Y8TI 91/6 “xeysem -yoog 31Tdg - L~26510 ¥4
do,mum.mu.ummg .kmud .n_u.z Jxed .O.z,. Jaied - *ON uHmnH. * ON

Butresur8uy piog v ® 4 piog JOqOTYL woll
WH-N 2In8T] 998
§9TI38 0071
6-2102012
(p,3u0D) *@°I°D 00f ‘XTIAWASSY ANTONT

(9 30 2) S1-2 -



{swogt ¢ Ixeu oy o
sspnyour) (umoys 130§) pPedT . : .

UOTSUBL~TH ¥ 1038Ts9Y UOTITUST e 1207012 £
di1o 1 V-9GC66-YVH V-LTIEV6~2Y24 ‘
£ssy aqnj T D-69€6-dVSD

(swe3T 7 IX3U

ayl sopnidul) Assy surg Jong T - £2020T7 A%
/1 ‘asyuseym 00T T LS-508Y¢
AN 8z-%/1 “3nN “X¥oH T 8S-180%¢E
0T# “Isysep ¥o07 € [S-€08%¢
Z€-0T# ‘3NN °xeg £ 88-6L0%¢€
w\m.numsmmsmumﬁm 1 8S-18625¢€
. hd H
8/1 1 X DN 91-8/¢ ‘3a1og Buro0] 1 88-6667Y
*8T 8/1 T X 9N 81~91/6 ‘27109 T 8S-0962Y
ON #1-9T/L ‘3ImN 1. §-0/L9%€
9T/L ‘zayseM 00T T 8S-808%¢
*8T %/1 % x DN %#1-9T/L ‘3109 T 88-65570¢”
*81 #/¢ % GT-8/¢ 3T0g Suryd0T € 88-9667%
Surjunoy xojeuraly ‘3eyoeiIg T D-6£00T-AV9D TD-€TEVOT-2VSD
£311ng 1 A-2SEVOT-ALSO A-4H€0T~ZL5D
ueg 1 g-08€0T~AV5D
Burasnipy zoipurslfy ‘way 1 A-GHTOT-AY9D D-G%10T~Z150
1794 z W-0298~TLyD V-0298-2Y%0
*dure gz ‘iojeuralTy T g-0%¢0T1-AV9D g-9%¢0T-20asD
Amamuﬂ /T Ixsu
3yl sopNIOUL) LSSy I0IBUIDITY 1 7702012 4
8/¢ ‘xsysey oOT 4 8S-78.L%¢
“87 8/T T X DN 91-8/¢ ‘a10% z 88-1859/¢
. Te08Qq T Y-%0%9-Z19D
I010[ I931B3g T. g-100TT-4v0a d-200TTI-Z02ZD
(swe3T ¥ 3x8u °Y3
SOPNToUL) LSSy I0JO{ 1931B3S T : 0202012 oy
uoiadtaossq QY3 “ON 3aBg "ON 3XBg “ON Jieg “ON -
T : : Butassur8uy pIog ¥ ® 4 paog T0MOTYL wall

GT~g 9an8Tg °9g
so1X88 0071
6-210201¢
(P,3u0D) °@°I°D 00€ ‘ATIWASSY ANIONT

(930 ¢) ¢1-2°



1dN 81-%/1 “8nig °d1d °PH "x°H 1 8S~65TYLE
I9A0) y/y¥ ‘3lewmoxn 1 S-868T8¢ T
ad1g T  D=£9/£9~2L9D
dep 1aylesag 1 g-99/9-TLED v¥-99/9-2Z11D
(swelT ¥ I¥su DYl s3pnIoul) 3Inig '
proFTuey =¥ejuy » dep Ieyieeig 1 §%702012 LYy
*81 66 X AN %z-8/¢ ‘maidg Z - 8-ZITISE
aqng, 1 g-9272Z1-4VSD
(swe3t 7 Ix9U Y3 sspniouy)
Lssy sul wnnoep I0INGTIISTIQ 1 : SE0201Z 9%
93EUILlY “£ssy Jelsomisyf 1 ¥-§L68-HIGD .
‘d o8L1 ‘Lssy 3e3souasyy 1 V-5.58-H02D V-6168-ZLGD
uoTidsuUo) /M ‘I9vsen 1 . ¥-65Z78-AVSD V-6628-2V5D
m@du... . i -
*qrep o3 dung [ong ‘IvorIg 1 ¥-22€06~AVSD
asoy ‘dmeyp I . 8S-£I¥9LE o :
uoT3osuuo) g/M “dep 1 ¥-00SY8-2I¥D V-00SY8-ZI%D
.wH 88" : _ S
X DN 8T-9T/S ‘3108 "X°H’ z §-6629.¢€ R
197300 19BN ‘uUOTIdoUUOD 1 Y~-%658-1V8D g-7658-ZV80
. {(sme3T § IxOU . S -
2y3 mmwﬂﬁoﬁu Jejsowriay]
B UOTI0BUUC) ISTINY I3y 1 _ L €£€0Z0T2" Y
dung xa38M ‘Lo1Ing T a-6058-4v¥9D “1-6058-ZV9D %€020T2 7y
*3STg 03 TTOD ‘£ssy °1TM 1 V<210VZ1-4v0d
ZE-0T# ‘asysem’® Iny I 8S-959%¢ .
aTewag uo deug SITM TEUTWID] 1 ¥-97 L5 T-890d V-7L¥v1-499
I103STSBY 01 TTOD. “oITM 1 g-G6hy T-9ad g-S6Y51-d99 ,
TT0D uor3Tudl ‘I031s5TSBY T D-0522T-0ad - V-05221-V8d 9T051Z0
- WoT3dTaossq RrET) "ON. 31eq “ON 31eq “ON Jieg “ON
Suriesurduy prog ¥ ® a4 piog TOMOTYL waa]

GI-7 °In8ty °°g
s9TI95 00ZT
~ 6-7102012
(P,3u0D) °*@"I*D 00f “XTINASSY ANIONI

(9 30 %) GI-2



.Teag ‘3owmoxn
310ddng

IsueeT) ITY °QIBD ‘39doeag

: . 1xoddng

I9UBST) ITY °qIe) °39oeag

. DN 0z-%7/T. ‘3NN Sutp

*81 z/1 € X ON. 0Z-%/1 ‘pmag

’ due1n

den

taueep ATY

(swe3T 11 3axXau
2yl sopniour) £ssy Isuesy ITY
.(unoys 10N) x03rUISITY ‘IoleTn8oy

BuTyo0T 0°T X #1-9T/L ‘3104

autlduy a9y ‘s1eld

(sWwalT z IX3U Yl sOPNIOUT)
(umoys 30y) surBug iesy ‘s1evIg

‘81 €8° x 02-9T/L ‘a10d

£ssy =3e1g

Assy Tooumd1g

(swe3T ¢ 3xeu °Yl sepniouy)
(umoyg 3o0N) £ssy Toaumd1i

AN #Z7-8/¢ ‘3INN °"x°H

8T 2971 ¥ 9I-%z-8/¢ ‘pmag

xooedg

£ssy -10391INnqIL)H

. (swa3t %

3X3U 33 sepniour) sSIBMpIRH

8uryoelly % Assy Ioasangie)

UoT3d1a053Q

(9 30 6) ¢I-2

rd el D o L B B B B

- N

Y- L696-TLTO

V-429Y6~-405D

0-1Z9Y6-4N5D
85-T1/885¢€
S-90LELE
. 8S-€I¥9.lE
¥-005V8-T1LYD
g-0096-I05D

V-9TE0T~IISD
. 88-0%0€Y
g-€LEV9-HY0a

001S-T1L18.€
V-99EV9-H0ZD
YV-GL£9-34TQ

88~TL8GG¢E
85-70%88
g-685V6-AVSD
A-0166-LT0a

]
1Y

T

"ON 3184

wmﬁummmﬂwnm pIog
GI~-Z °In3TJ 9398
seTaag 00¢C1

6-2102012
(P,3u0d) °@°I°D 00 ‘XTAWESSY INIONF

V-129Y6-205D
18- L29V6~2050
¥-005Y8-Z179

¥-0096-205D

g-9TE0T-2ZSED
V-99£V9-2020

<amwmﬂwnN¢mU

*ON 1aegd
V'® 4 pIog

€~L£020T2
0402012

890201¢

£902012

902012

*ON 3iBg
Toq0TYL

(4
18

0§

6%

8y

ooz
wanl



‘3T g/¢ X
ON 0Z-%/1 ‘mdxdg SUTYDEW "PH BT
T0131u0) ,,V-K,, TOPOW 9SIOH
Jurop T1Ed
N 82-%/1 °3nN wep
9T7qeD 1ITUS UOTSSTIUSUBIL
AN %7-8/¢ ‘3anN doag OT3selH
93xeT g/¢ ‘IoysEM 3IBIJ
*81 8/1 1
X AN %z-8/¢ ‘meaog dep °*PH "XoH

(LHas HMHMV 12314 110

9S0y OTITNBIPAH

MOqTH 399138 .

ued 110 ‘3T 3I9YSED

19TRag

sanssexg ‘atuf Suipusg

(swe3T 7 3XoU 8yl s8pnIoul)
JTu Surpusag BIANSSsIJ TTO
31U Buipusg sanjersdwaj,
*8T1 7/1 1 ¥ IaN 8/1 ‘eorddiy °dig
duen
(6L sea1ed) 31 1 ¥ 9T/ ‘osoy
juoxg “3unoy surSug

31 ¢
X AN 81~8/¢ ‘maiog dep °pH *XoH
AN 81-8/5 ‘any doig oTasely
ar 91/11 ‘Isysep
Assy dung Teong
"Q@°I°D 00¢ ‘Assy surdug

8/¢ ‘asysem Yoo

ON 91-8/¢ “amN

‘8T 79" X
ON 8T-91/G ‘£ssy a9yseM ® MaIdg

uoT3dIiossq

(9 30 9) qI~-2

S

—l

STTI-STSTO

"€€062TT

LE0STIT
9¢-1ZS10

€

1

[4

.q ’

H .

qa/v you-ofi-
1 Y-8L76-WHdd
1

1

T

1

T

[4

[4

[4

N .

T V-06€6-305D
1

T 85-108%7¢t
T 88-66L¢€E
K4 88-86L27Y
*A30 .ow FELE]

Surassulrduy pIog
- GI-g °an81g 98§

§8Tiag 0071
6-210201¢

NN rH el O

¥~T18L9-ZVSD

V-8/26-1.9

a-0S€6~20€D

"ON JaBd
V3 4 .pIog

(P,3U0D) °@°I°D 00 ‘AIIWASSY HANION

£-8€05212
.8€-52510
9-155T0

69-005T10
8002090
GZ1~250821¢2
£-%2910
0502090

0€0coet
9002090
2-5€910
9e%7T0TO0

28070¢1

86T-005T0
Z¥=SZSTO
 6£0Z02T
¥802071
£-%T0201¢

*ON Jiegd
ToYOTYL,

QL
9L
€L
CL
1L
0L
69

89
L9
99
q9
79

€9
29
9
09
6S
86

LS
98¢
119
k4]
€q

“oN
waly



P® OO®E

FIGURE 4-18 -




Ttem No. Part No.
1 1304027
2 01500~66
3 01521-38
4 01525=37
5 01551~5
6 01500-36
7 1304017
8 01500-6
9 01554~6

10 01520-36
11 1204057-3
12 01542-100
13 0101337
14 1204101
15 1202084
16 01501-36
17 01552-7
18 01533~76
19 1404043
20 1204022
21 01500-42
22

23 1204016
24 1204072
25 1404018
26 2102065
27

28 1204092
29 01541-82
30 1204093
31 1204103
32 01525-36
33 2125039-5
34 1204096
35 0101517
36 0101508
37 01551-4
38 0104060
39 1204097
40 1304010
41

42 0101638
43 2125044
44 1204023

4-18 (1 o£2)

. FUEL. SYSTEM
1204094-1 (1201 Vehicles)
1204094-3 (1202 Vehicles)

(Model 1200 Series)

See Figure 4-18

g

|l A

B
~

B
~

ot

Bt bt DD b=t N b b L0 UT UT = DD I b ped bl fd fud ped S B IS

Description

Accelerator Pedal

Hex. Hd. Cap Screw, 3/8-24 NF x 3/4 1g.

Jam Nut, 3/8-24 NF

Elastic Stop Nut, 5/16=24 NF

Flat Washer, 5/16 Large

Hex. Hd. Cap Screw, 5/16- 24 NF x 3/4 1g.
Flanged Sleeve

Hex. Hd, Cap Screw, 1/4-28 NF x 3/4 1g.
Split Lock Washer, 1/4 med.

Hex, Nut, 1/4-28 NF

Gas Bedal Arm

Roll Pin, 1/8 Dia. x 3/4'1g.

Sems Nut, #10-32 NF

Throttle Rod

Fuel Pump Assy

Hex. Hd. Cap Screw, 5/16-18 NC x 3/4 1g.
Split Lock Washer, 5/16 light

Pan Hd. Machine Screw, #10-32 NF x 1/2 1g.

Cap, Fuel Tank

Fuel Tank, 45 Gal.

Hex. Hd. Cap Screw, 5/16-24 NFx 1 1/2 1g.

Pebble Mat, 1/16 thk. x 1 x 8 1g.

Mounting Bracket

Guard, Fuel Tank

Choke Control Cable
Carburetor

Throttle Tink Assy (Ford #C20A-9772-A)
Throttle Rod Bracket

Cotter Pin, 3/32 x 3/4 1g.
Crank Arm

Sliding. Anchor Lock

Elastic Stop Nut, 1/4-28 NF
Guide ‘ '
Compression Spring

Pan Hd. Machine Scérew, #8-32 NG x 1/2 lg.
Fiber Washer.

Flat Washer, 1/4 1lg.

Cap, Sending Unit

Kick Down Rod

Gasket

Wire, Hypalon 16 ga. Brown
Ring Tongue

Compression Spring

Fuel Sending Unit




I;em Noﬂ Part No.
45 01620-2
46 1204017
47 01500-36
48 0204023
49 - 0101310
50 01635-25
51 . 2125046
52. - 2125047

. 53 01705-4
54 1204089

' 0101281
55 1204095

1204090

01521-36

1204054
56 1204098
57 2104063-3
58 2104063-5
59 1202046
60 1204102
61 1204054
62 01521-36

4-18 (2 of 2)

FUEL SYSTEM (Cont'd)
(Model 1200 Series)

See Figure 4-18

hd
~ ot
.

it

NN N

Description

Coupling

Hold-Down Strap

Hex. Hd, Cap Screw, 5/16-24 NF x 3/4 lg.
Shut-0£f Cock

Rd, Hd. Machine Screw, #10 32 NF x 3/8 1g.
Plpe Nipple

Bushing, Trans

~ Retaining Washer

Line Clamp )

Throttle Rod Assy {Includes the next part)

Grease Fitting

Sliding Rod Assy (Includes the next 3 items)

Throttle Rod

Jam Nut,.1/4-28 NF

Ball Joint Assy - '

Fuel Line Assy

Gas Line (Used only on Mbdel 1701
vehicles)

Gas Line (Used only on Mbdel 1202 -
vehicles)

Spring

Throttle Rod Guide

Ball Joint

Jam Nut, 1/4-28 NF




 70T-6 }NOK




. }tem‘No. Part No.
1 1205077-17
1205077-19
2 1205077-25
1205077-27
-3 2105010
4 2105011
5 2105008
6 : 2105009
7 1205095
.8 0101281
9 . 1205041
10 - 1205043
1205036-3
11 1205048
-12
13 0105054
14 1205082
15 . 1305010-1
1305010-3
16 0205006 :
17 0205004~3
18 01500-68
19 " 01525-38
20 01530~-43
21 01541 -145
22 1205040
23 1205044
24 1205037
25 01500-192
26 01525-42
27 01525-38
28 01500~68
29 1205004
30 1207375-1
31 1207375-2
32 01501-8
33 01500-232
34 01525-43

R G ST

520 (1 of 2)

SUSPENSION SYSTEM
1205104~1 Standard
1205104-3 Wide
(1200 Series)

See Figure 5-20

QtZ'

4
4

Description

Axle Assy (Used on vehicles with 63 1/2"
standard track width)

Axle Assy (Used on vehicles with 73"
wide track width)

Axle Assy (Used on vehicles with 63 1/2"
standard track width)

Axle Assy (Used on vehicles with 73"
wide track width)

Nylon Bushing (Used on Item No. 1)

Snap Ring (Used on Item No. 1)

Nylon Bushing (Used on Item No, 2)

Snap Ring (Used on Item No. 2)

Pin

Grease Fitting

Grease Seal

Cone, Inner

Wheel Hub Assy (Includes the next &
items) .
Cup, Inner

~ Hub, Modified
Cup, Outer
Lug Bolt

Artic Tire, 530/450-12

Monorail Tire, 450-12 (Optional)

Tube

Wheel

Hex. Hd. Cap Screw, 3/8-24 NF x 1 1g.

Elastic Stop Nut, 3/8-24 NF

Slotted Nut, 3/4-16 NF

Cotter Pin, 3/16 x 1 1/2 1g.

Grease Cap

Washer

Cone, Outer

Hex, Hd. Cap Screw, 5/8-18 NF x 1 1/2 1g.

Elastic Stop Nut, 5/8-18 NF

Elastic Stop Nut, 3/8-24 NF _

Hex. Hd. Cap Screw, 3/8-24 NF x 1 lg.

Elastic Stop Lug Nut, 1/2-20 NF

Sliding Member, L. H,

Sliding Member, R H.

Hex. Hd. Cap Screw, 1/4-20 NC x 1 1lg.

Hex., Hd, Cap Screw, 3/4-16 NF x 4 1lg.

Elastic Stop Nut, 3/4-16 NF




5-20 (2 of 2)

SUSPENSION SYSTEM (Cont'd)
(1200 Series)

See Figure 5-20

Item No, Part No. Qty. Description
35 01554~6 2 Split Lock Washer, 1/4 med.
1205094 2 Cylinder, Track Adjusting (IncTudes
the “following items)
36 1205101 1 Retaining Ring
37 1205096 1. Back Up Washer, Large
38 1205099 1 Vee Packing, Large
39 2105025 1 Insert
40 1205097 1 Back Up Washer, Small
41 1205098 1 Vee Packing, Small
42 2105024 1 Shaft
43 2105023 1 Cylinder
44 2105022 1 Hose Assy
45 . 2105021 1 Elbow & Plate Assy
46 0101226 1 Grease Fitting




FIGURE 615



Item No. Part No,
1 01525-35
2 1206024
3 1206014

4 0101229
5 - 01654-1
6 .
7 . 01700-23
8 ' 01520-36
.9 01554-6
10 01675-1
11 .. 0106031
12 - 01500-3
13 0101329
14 0106020
15 01701~103
16 01554=5.
17 01520-35
18 0101328
19 01701-1
20 1206032
21 " 0106021
22
23 1206044-3
24 1206031
25 1206018
26 .01500-6
27 01501-36
28 1206057
29 1206054
30 1206055
31 01701-52
32 01551-5 . .
33 01554=7
34 1206030
35 2125050=7
36 . 01533-76
37 01705-2
38 0101337

6-15 (1 ofF 1)

COOLING SYSTEM
1206021-5
(1200 Series)

See Figure 6-15

ty.

ol

A

-t

NN

COMMNMPANHIONNEH N H =

PRI OO e Oy 00 R O e Oy

Description

Elastic Stop Nut, #10-32 NF

Hose, 19/32 ID'x 45" lg.

Hose, 5/8 ID x 37" 1g.

Rd. Hd. Machine Screw, #10-32 NF x 1/2 1g.
SAE Swivel Male Inv, Flare Fitting
Suction Hose, 76" 'lg. (Gates #3225)
Grommet, 3/4 1,D,,

Hex. Nut, 1/4-28 NF

Split Lock Washer, 1/4 med.

Hose Clamp

Heater/Defroster

Hex, Hd. Cap Screw, 1/4-28 NF x 1/2 lg.
Hose Clamp

Copnector

Radiator Hose

Split Lock Washer, #10 med,

Hex. Nut, #10-32 NF

Clamp ‘

Hose, 1 3/4 ID x 16 1/2 1g.

Grommet, Modified

Radiator Cap

Return Hose, 61" lg. (Gates #3225)
Radiator, Mpdified

Radiator Nut

Drain Cock -

Hex. Hd. Cap Screw, 1/4-28 NF x 3/4 lg.
Hex. Hd. Cap Screw, 5/16-18 NC x 3/4 lg. -
Link, Hose Seetion

Radiator Mounting Bracket

Fan Shroud ‘

Hose, 2 ID x 2 1/2 1g.

Flat Washer, 5/16 large

Split Lock Washer, 5/16 med.

Shroud, Defroster

Transmission Cooler

Pan Hd.. Machine Screw, #10-32 NF x 1/2 1g.

. Line Clamp

Sems Nut, #10-32 NF




FIGURE 7-24



7-24 (1 of 4)

CHASSIS ASSEMBLY

1207457-1 Model 1201 Standard Track
1207457-3 Model 1202 Standard Track
1207457-5 Model 1201 Wide Track
1207457~7 Model 1202 Wide Track

(1200 Series)

Eggm‘ﬂo: Part No.
1 1207276~41
2 01504-130
3 - 01550-11
4 . 01525-40
o5 . 01500~37
6 01500~45
7 0101537
8 01520-37
9. 01501-6
10 01554-6
11 - 1207277-1
12 01504~-203
*13 12074231
#*14 1207423-3
C 15 1207438
16 01500-8
17 .. 01554-40
18 1219212
19 1201009
20 1207119
21 1207170
22 . 01501-35
%23 01525~36
24 1201010
25 01552-7
26 1207453
27 1207429
28 1207174
29 1207112
30 01520~7
*31 . 01500-6
*NOTES:
I This item is
2. This item is
3. This item is
4, This item is

See Figure 7-24

Qty.

1
16

12

21
8

4

9

[yl
o

B~ W
=~ o

-

>
~.
ded P R 0N QO P o DN e PP e e D

-3
LS
o

used only on Model 1201 vehicles with 2-passenger cab.

Description

Chassis Frame & Skin Assy

Hex. Hd. Cap Screw, 1/2~20 NF x 1 1/4 1g.

Flat Washer, 1/2 Small

Elastic Stop Nut, 1/2-20 NF

Hex., Hd., Cap Screw, 5/16-24 NF x 3/4 1g.

Hex. Hd. Cap Screw, 5/16-24 NF'x 2 3/4 1g.

Pop Rivet, 1/8 Dia. x .126~.187 Grip
length

Hex..Nut, 5/16-24 NF _

Hex. Hd. Cap Screw, 1/4~20 NC x 3/4 1g.

Split Lock Washer, 1/4 med.

Radiator Access Plate

Hex. Hd. Cap Screw, 5/8~18 NF x 4 1/4 lg.

Lower Chassis Frame (See Note I)

"Lower Chassis Frame (See Note 2)

Belly Pan, Front

Hex. Hd. Cap Screw, 1/4-28 NF x 1 1g.

Split Lock Washer, 1/2 med,

Pintle Hook

Name Plate, "Spryte"

Front Screen, Lower

Radiator Shield

Hex. Hd. Cap Screw, 5/16-18 NC x 5/8 1g.

Elastic Stop Nut, 1/4-28 NF (See Note 3)

Name Plate, "Thiokol"

Split Lock Washer, 5/16 Small

Side Panel, R.H.

Defroster Support Assy

Bracket, Seat Mount

Rear Access Board '

Hex. Nut, 5/16-18 NC

Hex. Hd. Cap Screw, 1/4-28 NF x 3/4 1g
(See: Note 3) -

used only on vehicles with 63 1/2" standard track width,
used only on vehicles with 73" wide track width,
used only on Model 1202 vehicles with 6-passenger cab,




~ Item No.

7-24 (2 of &)

CHASSIS ASSEMBLY (Cont'd)
(1200 Series)

.Sée Figure 7~24

Part No, Qty.

Description

Front Board, Bed (See Note 4)

Carriage Bolt, 5/16-18 NC 1 1/2 1g.

Pan Hd. Screw, #10 x 3/4 1g. (See Note 3)
Padded Seat

" Side Panel, L H,

Seat Stop (See Note 3)
Cushion, Rear Seat (See Note 3)
Hex. Hd. Cap Screw, 1/4-20 NF x 1/2 1g.
Flat Washer, 1/4 Small (See Note 3)
Hold Down Clip
Hood Assy
Seat Back, Rear (See Note 3)
Seat Support (See Note 3)
Board, Cargo Bed, L.H. (See Note 4)
Board, Cargo Bed, R.,H, (See Note 4)
Deck. Retaining Angle
Stake Rack Assy, Rear (Includes the
following parts)
Slat, Stake Rack
Carriage Bolt, 1/4-20 NC x 2 1g,
Hex., Nut, 1/4-20 NC
".Split Lock. Washet, 1/4 med.
Post
Corner Connector, Left Rear
Carriage Bolt, 5/16-18 NC x 1 1/2 1g.
Split Lock Washer, 5/16 med
Hex., Nut, 5/16-18 NC
Corner Comnector, Right Rear
Stake Rack Assy, L,H, (Includes the
following parts) See Note 4
Slat, Stake Rack
Post
Corner Connector, L H,
- Split Lock Washer, 5/16 med.
Hex. Nut, 5/16-18 NC
Carriage Bolt, 5/16~18 NC x 1 1/2 1g.
Carriage Bolt, 1/4-20_NC x 2 1g.

item is used only on vehicles with 63;1/2" standard track width.

item is used only on vehicles with 73" wide track width.

item is used only on Model 1202 vehicles with 6-passenger cab.

%32 1207239-7 2
33 01506-43 A/R
#34 01517-35 18
35 - 0508027 2
. 36 1207454 1
%37 1208057 2
*38 1208056 1
39 01501-3 4
*40 01550~7 16
S 41 1207445 2
42 1207439 1
*43 1208055 "1
*44 1208058 2
*4,5 1207137-3 1
*46 1207137~4 1
47 1207033 1
48 1207141 1
1207273-1 2
01506-25 12
01520-6 12
01554-6 12
1207145 3
0608131 1
01506~43 6
01554~7 6
. 01520~7 6
0608132 1
*49 1207240~9 1
1207273-5 2
1207145 4
0608131 1
01554~7 3
01520-7 3
01506-43 3
, 01506=25 16
.. %*NOTES
1. This
2, This
3. This
4. This

item is used only on Model 1201 vehicles with 2-passenger cab.




. ;tEm‘No.

Part No.

CHASSIS

7-24 (3 of &)

ASSEMBLY (Cont'd)
(1200 Series)

.See Figure 7-24

- %49 cont'd 01554-6

%50

','3#51;.

452

" 53
54

01520-6

1207240~

1207273~
1207145
0608132 °
01554=7
01520~7
01506-43
01506-25
01554-6
01520-6
1207240~

1207145
0608131

" 01554-7.

01520-7

. 01506-43
© 01506-25

#NOTES

1.
2,
3.

‘ 4.;

This
This
This
This

01554-6
01520-6
1207273~
1207240~

1207145

. 0608132

01554-7
01520-7
01506-43
01506-25
01554-6
01520~6
1207273~
0207039
1208189

item is
item is
item is

item is

"Qty, Description
16 : Split Lock Washer, 1/4 med.
- 16 Hex. Nut, 1/4-20 NC
11 -1 Stake Rack Assy, R.H. (Includes the
following parts) See Note &
5 2 Slat Stake Rack
4 Post
1 Corner Connector, R H,
3 Split Lock Washer, 5/16 med.
3 Hex. Nut, 5/16-18 NC
3 Carriage Bolt, 5/16-18 NC x 1 1/2 1g.
" 16 . Carriage Bolt, 1/4~20 NC x 2 1g.
16 . ' Split Lock Washer, 1/4 med.
16 . Hex. Nut, 1/4-20 NC
19 1 Stake Rack Assy, L,H. (Includes the
following parts) See Note 3
3 Post '
O 1. . Corner Connector, L.H.
. 3. " 7. 8plit Lock Washer, 5/16 med.
.3 - " Hex. Nut, 5/16-18 NC .
... 3. .~ . Carriage Bolt, 5/16-18 NC x 1 1/2 1g.
12 Carriage Bolt, 1/4-20 NC x 2 1g.
12 - Split Lock Washer, 1/4 med.
3 12. .+ Hex. Nut, 1/4~20 NC
11 .2 Slat, Stake Rack
20 1 Stake Rack Assy, R.H. (Includes the
following parts) See Note 3
3 Post
1 , Corner Connector, R,H,
3 Split Lock Washer, 5/16 med.
3 Hex, Nut, 5/16-18 NC
3 Carriage Bolt, 5/16-18 NC x 1 1/2 1g.
- 12 Carriage Bolt, 1/4-20 NC x 2 1g.,
12 Split Lock Washer, 1/4 med,
12 Hex, Nut, 1/4-20 NC
11 2. ' Slat, Stake Rack
2. Handle, Hood Lifting
2 Hook Bracket o
used only on vehicles with 63 1/2" standard track width.
used only on vehigcles with 73" wide track width.
used only on Model 1202 vehic¢les with 6-passenger cab.
used only on Model 1201 vehicles with 2-passenger cab,




7-24 (4 of 4)

CHASSIS ASSEMBLY (Cont'd)
(1200 Series) .

See Figure 7-24

Part No. ' Qti.

" Item No,
55 01520-36 4
56 0101584 - 12
457 1207421-1 1
*58 1207421-3 1
59 01525-42 4
60 0708015 2
*61 1207137-3 1
%62 1207137-4 1
63 01504-128 5
. 64 . 01700-11 2
65 1 01700-33 o1
66 2108219 A/R
67 .1202074 1
68 5009052 1
- 69 0608078 A/R
HNOTES:
1. - This
2, This
3. This
4.,  This

Description

Hex. Nut, 1/4-28 NF

Flat Top Countersunk Rivet, 3/16 dia. x
3/8 lg.

Cross Member, Front (See Note 4)

Cross Member, Front (See Note 3)

Elastic ‘Stop Nut, 5/8-18 NF

Hood Catch

Cargo Bed Board, L.H. (See Note 3)

Cargo Bed Board, R.H. (See Note 3)

 Hex. Hd. Cap Screw, 1/2-20 NF x 1 1g.

Grommet, 5/16 1.D,

Grommet, 1 1/2 I.D,

Double Lip Trim

Decal, Engine R.P M. Warning
Identification Plate, Nomenclature
Seat Belt Kit (Optional)

item is used only on vehicles with 63 1/2" standard track width.

item is used only on vehigles with 73" wide track width.

item is used’only on Model 1202 vehicles with 6-passenger cab,

item is used. only on Mpdel 1201 vehicles with 2-passenger cab.




FIGURE 8-18



8-18 (1 of 2)

CAB ASSEMBLY
| 1208092-1
Model 1201 (2 Passenger)

See Figure 8-18

Item Np. Part No. - Qty. Description
1208093 , 1 Cab Frame & Skin Assy, Model 1201
(Includes the mext 11 items)
1 A/R Skin, .040 Aluminum Sheet
2 1208095 1 Louver Panel
3 0101552 A/R Brazier Hd. Rivet, 3/16 x 3/8 lg.
' ' (Used at single thickness joints)
4 0101410 . A/R » Brazier Hd. Rivet, 3/16 x 7/16 1lg.
4 ' (Used at double thickness joints)
5 .. - 0101466  A/R "~ Brazier Hd. Rivet, 3/16 x 5/8 lg.
6 QlL01342 . A/R Flat Hd. Rivet, 3/16 X 3/8 lg.
7 1208097 -1 Door, Radiator Access '
8. 1208079 1 Door Assy, L H,. Side
9 . 1208078 1 Door Assy, R,H, Side
0 2 Door Spacer, 3/16 thk. x 3/4 x 29 1/2 1g.
-11 1208051 1 Cab Frame
12 2 Locking Strip, 110" 1g. (Sommer & Maca
' : , : o Co. #3197-R)
13 C2 Weather Strip, 110 lg. (Sommer & Maca
S : Co. #3195-R) |
14 . - 1208031 2 Glass, Windshield
15 “A/R Weather Strip, 3/16 thk. x 3/4 wide
' ' (Durkee Atwood Co. #3650)
16 . 010806%4 2 Blade, Windshield Wiper
17 1208019 2 Arm, Windshield Wiper
18 1215047 2 Motor, Windshield Wiper
19 - 01500-132 4 Hex. Hd. Cap Screw, 1/2-20 NF x.1 1/4 lg.
20 01525-40 4 Elastic Stop Nut, 1/2-20 NF
21 - 01525-37 3 Elastic Stop Nut, 5/16-24 NF
22 01500~-38 3 Hex. Hd. Cap Screw, 4/16-24 NF x 1 1g.
23 2 Weather Strip, 3/16 thk. x 1/2 x 31 log.
_ (Durkee Atwood Co. #3450)
24 2 Weather Strip, 66 1/2" lg. (Sommer & Maca
Co. #3195-R)
25 2 Locking Strip, 66 1/2" lg. (Sommer & Maca
: Co. #3197-R)
26 0608067 2 Glass, Rear
27 0108039 . o2 Handle, Inside
28 0108040 1 " Lock, L.,H, Doox
29 © 0108067 ' -1 Lock, R.H, Door
30 - 01.525-35 . 18 Elastic Stop Nut, #1.0-32 NF
31 0101298 8 Rd. Hd. Machine Screw, #10-32 NF x 1 1/4 1g.
32 0119065 2 "7 Handle
33 0101229 4 Rd. Hd. Machine Screw, #10-32 NF x 1/2 1g.
34 2 Weather Strip, 86 7/8" 1g, (Sommer & Maca
Co. #6421)
2 Glass Run Channel, 83 1/4" lg. (Sommer

35.
- & Maca Co, #B—127



. Item

NO;' Part Ng;
36 1208026
1208017
0108095
37 1208027
1208017 .
. 0108095
38 )
39
40 1208016
41" - 1215021
42 1215023
43 0101407
bt 1215022
45 1215048
46 01554-6
47 01500-6
48 1208088
49 1208133
50 01506-43
51 1208138
57 12081341
. 53 2107059
54 1208130
55 01525-3
56 1208099
57 01520-36

‘CAB ASSEMELY (C
1208092-1

| Model 1201 (2 Pas

See Flgure ‘8-

ORMHENHEERENOOR NN

8-18 (2 of 2)

ont'd)
senger)

18

~Descri2tipn

Sliding Glass Window Assy, L.,H, (Includes

the next 3 parts)

Window, Sliding

Finger Pull

Ever-Seal Tape (Sommer & Maca Co.
#664)

Sliding Glass Window Assy, R He (Includes

the next 3 parts)

Window, Sliding

Finger Pull

Ever-Seal Tape (Sommer & Maca Co.
#664)

Window Spacer, 42 1/2" 1g. (Sommer & Maca

Co. #6422)
Rigid Channel, 15 1/4" 1g. (Sommer & Maca
COo #’3"‘K1)

' Window, Stationary

Twin Headlight Assy, Left

Twin Headlight Assy, Right

Rd., Hd, Machine Screw, #10-32 NF x 1 1/2 1g.
Bezel Twin Headlight

Cab Wiring Harness

Split Lock Washer, 1/4 med.

Hex, Hd. Cap Screw, 1/4-28 NF X'3/4 lg.
Spacer, Door Loeck . .

Clip, Door Lockirng

Carriage Bolt, 5/16-18 NC x 1 1/2 lg.
Retainer Nut, 5/16

Sliding Rod

Fender Washer

Handle, Door Locking

Elastic Stop Nut, 5/16-18 NC

Safety Handle

Hex. Nut, 1/4-28 NF




m

®EE

OOROEED® ®EO®

FIGURE 8-19




8-19 (1 of 2)

CAB ASSEMBLY
1208092r13 .
Model 1202 (6 Passenger)

See Figure 8-19

Item No, Part No. : Qty. Description |
1208190 1 - Cab Frame. & Skin Assy, Model 1202
: (Includes the next 14 items)
1 A/R Skin, ,040 Aluminum Sheet
2 1208095 1 Louver Panel _
3 0101552 .- A/R Brazier Hd. Rivet, 3/16 x 3/8 1g.
(Used at single thickness joints)
4 0101410 A/R Brazier Hd. Rivet, 3/16 x 7/16 lg.
. (Used at double thickness joints)
5 0101466 - AR Brazier Hd. Rivet, 3/16 x 5/8 1g.
6 0101342 AR . Flat Hd. Rivet, 3/16 x 3/8 1lg.
7 1208097 1 Door, Radiator Access
-8 1208048 1 Door Assy, Front L.H. Side
9 . 1208030 1 Door Assy, Front R.H, Side '
.10 2 Door Spacer, 3/16 thk. x 1 1/2 x 32 1/4"
' . lg. :
11 1208187 1 Cab Frame
12 ' 2 Dooxr Spacer, 3/16 thk. 1 1/2 x 45 11/16"
' lg.
13 1208188-1 1 Door Assy, Rear L.H. Side
14 ' 1208188~2 1 4 Door Assy, Rear R.H. Side
15 . - 2 Locking Strip, 110" lg. (Sommer & Maca
. Co. #3197-R)
16 : 2 ~ Weather Strip, 110 1g. (Sommer & Maca
o - Co. #3195-R)
17 1208031 4 L2 Glass; Windshield
18 : : AR Weather Strip, 3/16 thk. X 3/4 wide .
. : ' ‘(Durkee Atwood Co. -#3650)
19 0108064 2 Blade, Windshield Wiper
20 1208019 2 Arm, Windshield Wiper
21 1215047 2 Motor, Windshield Wiper
.22 © 01500-132 4 - Hex. Hd. Cap Screw, 1/2-20 NF x 1174 1g.
- 23 Q1525-40 4 .  Elastic Stop Nut, 1/2-20 NF. _ -
24 01525-37 5 . Elastic Stop Nut, 5/16-24 NF
.25 ' 01500-38 5 Hex. Hd. Cap Screw, 5/16-24 NF x 1 lg.
26 o A . 'Weather Strip, 3/16 thk. X 1/2 x 31 lg.
: ' (Durkee Atwood Co. #3450)
27 4 Weather Strip, 66 1/2" lg. (Sommer &
Maca Co. #3195-R) '
- 28 4 Locking Strip, 66 1/2" 1g. . (Sommer &
, : - ' Maca Co. #3197-R) -
29 0608067 4 Glass, Rear
30 0108039 b Handle, Inside
31 . 0108040 . 2 Lock, L.H. Door
32 0108067 2 Lock, R.H. Door -
33 01525-35 30 Elastic Stop Nut, #10-32 NF : ,
34 0101298 16 Rd. Hd&Machine Screv, #10-32 NF'x 1 1/4 1g.




819 (2 of 2)

‘CAB ASSEMBLY (Cont'd)
1208092-13
Model 1202 (6 Passenger)

See Figure 8-19

Item No, Part No. _Qty. Description
35 0119065 4 "7 Handle .
36 0101229 8 Rd. Hd. Machine Screw, #10-32 NF x 1/2 1g.
37 - 2 Weather Strip, 86 7/8" 1lg. (Sommer &
: K Maca Co. #6421)
38 2 Glass Run Channel, 83 1/4" 1g. (Sommer
S » & Maca Co. #B-127)
39 - 1208026 . 1 .. Sliding Glass Window.Assy, L.H. (Includes
‘ 5 L o the next 3 parts)
1208017 o1 Window, Sliding
0108095 - . 1 Finger Pull
. AR Ever-Seal Tape (Sommer & Maca Co. #664)
40 1208027 1 : Sliding Glass Window Assy, oH (Includes
' s : the next 3 parts) :
1208017 - . 1 : Window, Sliding
0108095 .1 -+ TFinger Pull
o _A/R Ever-Seal Tape (Sommer & Maca Co. #664)
41 2 Window Spacer, 42 1/2" 1g. (Sommer & Maca Co.
- #6422)
42 C -2 Rigid Channel, 15 1/4 lg. (Sommer & Maca
o ‘ Co. #3-K1)
43 1208016 2 Window, Stationary
44 1215021 1 Twin Headlight Assy, Left
45 1215023 1 Twin Headlight Assy, Right
46 0101407 6 Rd. Hd. Mdchine Screw, #10-32 NF x 1 1/2 1g.
47 1215022 2 Bezel Twin Headlight
48 - 1215049 1 Cab Wiring Harness
49 1208088 4 Spacer, Door .Lock
50 1208133 1 Clip, Door Locking
51 01506-43 - 1 Carriage Bolt, 5/16-18 NC x 1 1/2 1lg.
52 1208138 1 Retainer Nut, 5/16
33 1208134-1 1 Sliding Rod
54 2107059 2 - Fender Washer
55 1208130 1 Handle, Door Locking
56 015253 1 Elastic Stop Nut, 5/16-18 NC
‘57 1208099 1 Safety Handle '
58 01520~36 6 Hex. Nut, 1/4-28 NF
59 01554-6 6 Split Lock Washer, 1/4 med.
- 60 01500-6 ) Hex. Hd. Cap Screw, 1/4-28 NF x 3/4 1g.

PR




AR AL

AN YA

2.

SN RSz

il
_,,,iu“_,
vy

ARRANGEMENT FOR m.«.E GEAR RATIO

RI6I6I0ICIOIO0

5‘\\\\\\§\\\\\\§\\\\\\\\\\\\\\\\\\\\h% -

=

RN

41

59

24 )

ARRANGEMENT FOR 6.4 GEAR RATIO . ~/ FIGURFE 9B-28



Lkt

R
NN

\i\\g\\\\\\\\\\\\\\‘
by \\ ._

s FIGURE 9A-28

X




Part No.

oY 9A-28 (1 of 3)
9B-28

DRIVE UNIT ASSEMBLY
1209192-23
1200 Series

: See Figures 9A~28 & 9B-28

- item No, Qty. Description
1 01541-107 1 -Cotter Pin, 1/8 dia. x 2 1g.
2 01540-352 4 Clevis Pin, 1/2 x 1.531 Grip
3 1209093 2 Trunnion Block
4 01541-82 4 Cotter Pin, 3/32 dia. x 3/4 1g.
5 01550-11 4. Flat Washer, 1/2 small
6 1209129 1 Pinion Shaft, 7 Tooth (Oliver #176 953—A)
Used, with 6.14 gear ratio
7 1209172 2 Bearing, Ball -
8 1209171 2 Lock Washer, Bearing
. 9 1209170 2 Bearing Lock Nut -
.10 1209169 2 Shim Pack -
o st 41 1209168 16 Rivet ,
12. 1209167 2 Steering Drum Gear
13 1209166 6 Pin - . t
14 1209165 6 Compensating Pinion Nut '
15 - 1209164 6 Woodruff Key
16 1209163 6 Compensating Pinion
17 1209162 . 6 Flat Washer Spacer
18 . 1209161 3 Dowel
19 1209160 1 Washer
20 1209159 2 .Spacer Washer
21 . .1209158 6 Compensating Interpal- Plnlon -
22 1209157 2 Washer, Steering Drum '
23 1209156 L2 Gear e
24 1209128 - 1 Pinion Spacer, (Used with 6. 14 gear ratio)
' . 1209102 1 . Pinion Spacer, (Used with 5.44 gear ratlo)
oY, 1209155 2 . Steering Drum
26 1209154 1 Cover, R.H.
27 1209153 <1 Compensatlng Case’
28 . . 1209152 6 Dowel
29 . ..1209119 1 - Gear, Differential Bevel, 43 Tooth (Ollver
. ‘ #176952-A) Used with 6.14 gear ratio .~
<1209151 1 Gear differential Bevel, 49 Tooth (Oliver
: , #C52254) Used with 5. 44 gear ratio
30 - 1209150 1 Cover, L.H.
31 1209149 6 Loek - Plate
32 1909148 S 12 ' Lock*?late Bolt.
33 1209147 -6 Pint.
34 1209146 6 .Campensatlng Case Bolt & Nut
35 1209145 .2 "‘Bushlng
36 .. 1209144 2 Spacer Washer
37 ~ 1209096 1

Nut, Plnlon Shaft




94-28 (2 of 3)
9B-28

DRIVE UNIT ASSEMBLY (Cont'd)
- 1209192-23
1200 Series

See Figures 9A-28 & 9B-28

Item No. Part No. Qty. Description
38 . 1209097 1 Spacer
39 . 1209098 1 Spacer N
- 40 1209099 1 0il Seal
41 1209124 1 Bearing Housing (Used on drive units with
6.14 gear ratio)
42 01505-73 8 Hex. Hd, Cap Screw, 3/8-16 NC x 1 3/4 1g.
. 43 1209204 2 Anchor
C b 0609106 2 Seal, Steering Band Rod
45 © 0109017 "4 Lock Plate
46 1209103 1 Shim Pack
w47 1209104 1 Bearing, Ball
" 48 © 1209143 1 Bearing, Roller
49 ' 1209125 2 Gasket, Anchor
50 1209105 2 Link, Anchor
51 0609105 2 Spring
52 1209113 4 Lever, Steering
53 01501-5 4 Hex. Hd. Cap Screw, 1/4-20 NC x 5/8 lg.
- 54 01554-6 4 Split Lock Washer, 1/4 med,.
55 1209114 .2 Slave Cylinder
56 1209142 12 Bushing
57 1209115-2 2 Steering Band Assy
58 1209123 1 . 8nap Ring (Used on drive units with
. 6.14 gear ratio)
59 1209120-3 1 End Yoke
60 01525-40 2 Elastic Stop Nut, 1/2-20 NF
61 - 1209121 2 Spacer
62 01500-72 8 Hex. Hd. Cap Screw, 3/8-24 NF x 1 1/2 1g
63 1209182 1 Drive Unit Case
01525-38 - 8 Elastic Stop Nut, 3/8-24 NF
1209107 2 Rod, Brake Band ,
-01541~104 2 Cotter Pin, 1/8 dia. x 1 1/4 1g. .
01540-538 .. .2 " Clevis Pin, 3/4 x 3.156 grip '
01540-213 4 Clevis Pin, 3/8 x 1.594 grip
© 01558~2 4 Flat Washer
mF/0 0 . 01541-83 } 4 . Cotter Pin, 3/32 dia. x 1 1g.
71 © 01501~ 36 ... .18 - Hex., Hd. Cap Screw, 5/16-18 NG x 3/4 1g.
72 - - 01554-7 - 18 © . 8plit Lock Washer, 5/16 med.
73 1209190 1. Drive Unit Cover :
74 1209192 1 Gasket, Cover
75 1209141 2 Compensating Case Bushing
1 Gasket (Used on drive units with

76 1209127
; 5.44 gear ratio) .

R o VU




9A-28 (3 of 3)
9B-28

' DRIVE UNIT ASSEMBLY (Cont'd)
1209192-23 .
1200 Series '

See Figures'9A~28 & 9B-28 9

‘IEemva;. Part No. : Qty. Description
77 - 1209133 2 Push Rod
78 - 1209197 4 Dowel Pin
79 2109077 2 Spacer, 1/4 thick
80 - 1209100 1 Bearing Stop (Used on Drive units with.
5.44 gear ratio) :
1 Bearing Retainer (Used on drive units

. 81 .. ,1209101,
S with 5.44 gear ratio)




FIGURE 9-30




Ttem No.

SN

OW e~ O WU

o

11
12

13

14
15
16
17
18
19

20
21
22
23
24 .
25
26
27
‘28
29
30
31
32

™

~ Part No.

0101493
01520-38
01554-8
0101281
01500-70
01504~162
01501~-192
01554~12
01505-73

"1209186

1209185

2109052

2109051

01550-9
1209194
1209195
1209191
01618-35
0609042-3

0609113 .

0609114
0609115
0609140

1209091
.'1209090~-3
-1209089~3

0609044
01501-42
1209120-3
2109084
2109085-3
1209088-3
12092293
01505~195

. .1209187

01550-12

9-30 (1 of 2)

DRIVE LINE ASSEMBLY
1209250~1 Wide
1209250~3 Standard

(1200 Series)

See TFigure 9-30

Qty. Descriptiog/ﬂ

2 0il Seal -
8 - Hex. Nut, 3/8-24 NF
36 Split Lock Washer, 3/8 med.
2 Grease Fitting, 1/4-28 NF
8 Hex. Hd. Cap Screw, 3/8-24 NF x 1 1/4 1g.
8 Hex. Hd. Cap Screw, 9/16-18 NF x 1 1/2 1g.
12 Hex. Hd. Cap Screw, 5/8-11 NC x 1 1/2 1lg.
12 Split Lock Washer, 5/8 med.
28 Hex, Hd. Cap Screw, 3/8-16 NC x 1 3/4 1g.
2 . Gear, 36 Tooth (Used with Item 11 Pinion
' gear #1209185 with a gear ratio of
2.44)
2 Pinion gear, 15 Tooth (Used with Item 10
gear #1209186 with a gear ratio of
2.44) .
2 Gear, 33 Tooth (Used with Item 13 Pinion-

gear #2109051 with a gear ratio of

1.83)

N

Flat Washer, 3/8 small

Gasket, Axle Housing

Bearing

Gasket, Outboard Reduction Case
Pipe Plug, Socket Hd. 3/4 NPT

N o N

4 parts)
Snap Ring
Bearing Assy
Seal, Bearing
Journal Cross Assy

Cork Washer
Steel Washer
Dust Cap

NS

End Yoke
Retainer
Drive Shaft Assy
Sleeve Yoke Assy

Stub Shaft
Flat Washer, 9/16 small

00NN N

Pinion Gear, 18 Tooth (Used with Item 12
gear #2109052 with a gear ratlo of 1. 83)~

Journal & Bearing Kit (Includes the next

"U" Bolt Assy (Lock washers & nuts included)

Hex. Hd. Cap Screw, 5/16-18 NG x 1 1/2 1g.

Flat Hd., Cap Screw, 5/8-11 NG x 2 1/2 1g.
Hex, Hd. Cap Screw, 5/8~11 NC x 2 1/4 1g.




Item'No.

33

34
35
36
37
38
39
40

41
42
43

44
45
46

47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66

67
68

Part No.

1209179~-3
1209197
1209180
1209200
2109075

01505-198 .

01525-41
0101492
0122022
0101739
1209069
1209067
1209131-3

1209131-5
1209210~1
1209210-3

1209192-23
1209230
1209246
1209076-7
1209076-9
1205004
01618-31
1209249-3
1209249-1
01554-7
01500-111
2109082-1
2109082-3
0607006
01525-39
01528-28

01504-133

1209234

1209198
1209134~-1

9-30 (2 of 2)

DRIVE LINE ASSEMBLY (Cont'd)
1209250~-1 Wide
1209250-3 Standard
(1200 Series)

See Figure 9-30

Qty.

2

14

A/R

A/R

NN NNNOMO N N

Description

Reduction Housing Assy (Includes the
next 3 parts as a matched set)

Outboard Reduction Case, Inner

Dowel Pin '

Outboard Reduction Case, Outer

Retainer Ring

Flat Washer, 5/8

Hex, Hd. Cap Screw, 5/8-11 NC x 3 lg.

Elastic Stop Nut, 9/16 18 NF

0il Seal, Inboard

Ring, Bearing Retainer

Bearing

. Gasket, Retainer Plate

Retainer Plate

Drive Axle, 27 5/8" 1lg. (Used on wide
track vehicles)

Drive Axle, 22 7/8" 1g. (Used on standard
track vehicles)

Axle Housing, 22 9/16" 1g. (Used on wide
track vehicles)

Axle Housing, 17 13/16" 1g. (Used on
standard track vehicles)

Drive Unit Assy

Conelok Lock Nut, 5/8-11 NC

Support Bracket, Drive Unit

Drive Sprocket, 12 Tooth Rubber

Drive Sprocket, 12 Tooth Urethane

Lug Nut, 1/2-20 NF, 60 Degree Angle

Socket Hd. Pipe Plug, 1/8-27 NPT

Reduction Housing Guard, R, H,

Reduction Housing Guard, L.H.

Split Lock Washer, 5/16 med.

Hex. Hd. Cap Screw, 7/16-20 NF x 3 3/4 lg.

Shim, 16 Gauge

Shim, 11 Gauge

Insulator

Elastic Stop Nut, 7/16-20 NF

Uni-Torque Lock Nut, 1/2-20 NF

Hex. Hd. Cap Screw, 1/2-20 NF x 1 3/4 1g.

Flange Yoke (Ford #DITZ-7089-C)

Breather

' Hex. Nut, 1/2-20 NF/Ford #351165-S8

(MM85)
Magnetic Fill Plug, 3/4 NPT

" Gasket, Axle Housing




Q
Qs

2
)
>
v,
"
'ty
Q
vy
&
G
N3
. @
ey, ‘
_ ) ©
A ’ »
{7
{7 .
s '
w\\\\\\\\\\\\\\\\\\\\lmn-Wﬁ)}:‘h»»».\)\“‘“mm““““m““““mm" . |
S ! ”
h‘ S . Mg )
\\“ i JJ
] | m"«m ‘
(0(r(
| (Gl
(g
uuuuu«uﬂ“““\\‘

FIGURE 14-12




Item No. Part No.
1 2114012
2 1214050-1
3 .-01551-8
4 01525-40
5 0101281
6 01500-70
7 01525-38
8 1214059
g9’ 1214047-1
10 1214047-3
11 1214057
12 01500~132
13 -+ 1214046
14 1214053
15 01550-11
16 01502-348§
17 1214058
18 01501-128
19 01552-10
20 01521~-38
21 1214048
22 1214051
23 01540~-100
24 01551-4
25 0154142
26 01540-203
27 01541-~82
28 2114025-7
29 01550~9
30 1214060
31 1214054
32 1214006-3
33 01500-45
34 01554~7
35 01520-37
‘36 01500-36 .
37 - " 01525-37 -
38 0203016
39 1214065

14-12 (1 of 1)

BRAKE ASSEMBLY

1200 Series

See Figure 1l4-12

foed

NN NWWWER PSR e e bl N ;RN HEOR RN RFRREDONIN-R

Description

Brake. Disc

Mount Bracket

Flat Washer, 1/2 large

Elastic Stop Nut, 1/2-20 NF

Grease Fitting

Hex. Hd. Cap Screw, .3/8-24 NF x 1 1/4 lg.
Elastic Stop Nut, 3/8-24 NF

 Wear Plate
- Cross ‘Member

Cross Member

Cam Actuator

Hex. Hd. Cap Screw, 1/2-20 NF x 1 1/2 1g.
Arm

Compression Spring

Flat Washer, 1/2 small

Socket Hd. Cap Screw, 5/16-24 NF x 1 lg.
Sliding Rod

Hex. Hd. Cap Screw, 1/2-13 NC x 1 1g.
Split Lock Washer, 1/2 light

Jam Nut, 3/8-24 NF

Brake Pad Retainer

Brake Pad

Clevis Pin, 1/4 x .78l grip

Flat Washer, 1/4 large

Cotter Pin, 1/16 x 3/4 1g.

Clevis Pin, 3/8 x -.969 grip

Cotter Pin, 3/32 x 3/4 1g.

Yoke

Flat Washer, 3/8 small

Brake Cable Support Bracket

Brake Cable

Hand Brake

Hex. Hd. Cap Screw, 5/16-24 NF x 2 1/4 lg.

© Split Lock Washer, 5/16 med.

Hex. Nut, 5/16-24 NF
Hex. Hd. Cap Screw, 5/16-24 NF x 3/4 lg.
Elastic Stop Nut, 5/16 -24 NF

- Spring

Brake Link




e

Dot

& osny

SoBeEs

1 X3)28/40

" WIRING COLOR CODE

NO.]." cOLOR | GAUGE
1 | BLACK 4
2 | BROWN 4
3 | BLUE 14
4 | GREEN 14
5 1 RED 14

6 | ORANGE 14
7 | YELLOW | 14
8 | WHITE 14
9 | BLACK . 10

FIGURE 15-20




15-20 (1 of 2)

. ELECTRICAL SYSTEM
1215051-7 (Mpdel 1201 Vehicle)
1215051-9 (Model 1202 Vehicle)

1200 Series

See Figure 15-20

No, Part No. Qty., Description

Item No
1 2102070 1 Regulator - Alternator
2 0115031 1 Solenoid Switch !
3 01525-36 4 Elastic Stop Nut, 1/4~-28 NF
4 1202030 1 0il Pressure Sending Unit
5 1315009 1 Starter Cable i
6 0115035 1 - Engine Ground Cable
7 2102020 1 Starter
8 0602006 1 Temperature Sending Unlt
9 2102027 1- Coil Resistor
10 2102022 1 - Alternator
11 0106031 1. ‘Heater/ Defroster
12 - 1215047 . 2 - Windshield Wiper Motor
130 . 12150230 “1 : . Twin Headlight Assy, Right .-
S14 1215022 2. " ! Bezel Twin Headlight .
15 © 1215021 1 " Twin Headlight Assy, Left ° ~
16 . -1215048 1 Cab Wiring Harness (Used only on Model
- - 4 1201 vehicles) :
17 1215049 1 - Cab Wiring Harness {(Used only. on Model
: ' ' 1202 vehicles)
18 01705-2 : A/R " Line Supporting Clamp, 3/16 dia,
19 01705-3 A/R- Line Supporting Clamp, 1/4 dia,
20 - 01705-5 A/R Line Supporting Clamp, 3/8 dia.
21 . " 01705-7 : A/R Line Supporting Clamp, 1/2 dia.
22 01705-8 A/R Line Supporting Clamp, 9/16 dia.
©23 - 0101229 A/R ‘Rd. Hd. Machine Screw, #10-32 NF x 1/2 1g.
24 0101337 A/R Sems Nut, #10-32 NF
25 01700-18 . 1. Grommet, 9/16 dia.
26 - 0101437 A/R Grommet, 1/8 dia.
27 01700-24- 1 Grommet, 3/4 dia.
28 01500-3 4 Hex. Hd. Cap Screw, 1/4-28 NF X 1/2 lg.
29 - 01520~7 T2 Hex, Nut, 5/16-18 NC
30 01552-7 2 Split Lock Washer, 5/16 light
*31 1215032 2 Signal Light, Front
*32 1215035 2 Signal Light, Rear
%33 0119057 1 Horn
#34 0119037 1 Spotlight
*35 0119122 1 Back-Up Light
*36 0115013 1 Dome Light
37 01705-15 1 Line Supporting Clamp, 1 dia.
38 1215065 1 Wiring Harness Assy
39 1204023 1 Fuel Level Sending Unit
40 01551-4 4 Flat Washer, 1/4 large

*NOTE: These items gre optional equipment and are installed only per
contract speqifications.




'15-20 (2 of 2)

ELECTRICAL .SYSTEM (Cont'd)
1215051~7 (Model 1201 Vehicle)
1215051 9 (Model 1282 Vehicle)

1200 Series

. See Figure 15-20

Qtv. Description

Item No} APart No.
41 0101407
C 42 -.0101298
43 1215052~
bt 1415020
45 2115064
46 - 2115065
47_ 01532%4
48 1315007

Rd. Hd. Machine Screw, #10-32 NF x 1 1/2 1g.
~_Rd. Hd. Machine Screw, #10-32 NF x 1 1/4 1g.

Instrument Panel Assy (See flgure 15-21 for

parts call-out)

. Battery Hold Down Bolt

Battery, 12 Volt

Battery Hold Down Bracket

Wing Nut, 1/4-20 NC

Battery Cable

=N O

9

NDNEEREN




D SCONNECT BAT ERY CABLE BEFORE
ORENING INSTRUMENT PANEL

FIGURE 15-21




15-21 (1 of 1)

INSTRUMENT. PANEL ASSEMBLY
1215052-9
1200 Series

See Figure 15-21

Item No.. Part No. Qty.
*1 1215033 1
*2 0115023 1

3 . 0215008 1
4 2115038 1
5 1215002 1
6 0215013 1
7 1215029 1
8 .~ 01700~-13 8

9. - 0101640 - 8

10 0 0 0215011 oLl

“111- . 700101239 - A
12 - 1315014 - A/R
13 1215027 1
14 1315013 2
15 10101909 A/R
16 0101805 A/R
17 0115044 . 4
18 0115024 1
19 0115022 - . A/R

*20 1215034 -1
21 0119052 < 1
22 0101337 A/R
23 0101310 ‘A/R
24 - 0115019 1
25 1415055 A/R
26 . 0215012 ' 1

27 1304008 1
.28 - 0101985 1
29 1201025 1

*NOTE: Optional Equipment

Description

Turn Signal Switch

Dash Light

Voltage Regulator
Tachometer

Instrument Panel
Temperature Gauge

Light Switch

Grommet

Connector, Two Wire Line

. Ammeter Gauge
Pan Hd. Sheet Metal Screw, #12 X 3/4 lg.
- . Fuse, Heater & Turn Slgnal 15 amp.

Heater Switch .

Fuse, Wiper, 10 amp.

Rd. Hd. Machine Screw, #6-32 NC x 1/2 lg.
Sems Nut, #6-32 NC

Fuse Holder

Fuse, Lights, 30 amp.

Toggle Switch

Flasher Unit

Hourmeter Gauge

Sems Nut, #10-32 NF

Rd. Hd. Machlne Screw, #10-32 NF x 3/8 1g.
Ignition Switch

Button, Starter & Hornm
0il Pressure Gauge

Fuel Level Gauge

Chrome Button

Decal




TO FRONT'OF

‘ w\va-; ICLE

FIGURE 1620 -~ . .




. Item NQ; Part No.
1 1216222-1
1216223-1
2 1216222-2
12162232
-3 1216222-3
. 1216223-3

4 2116064

5 2116080

6 1216228

7 01524-23

8 1216106

9 01500-25
.10 01524-24
11 © 01550-9"
12 01504-98
13 . 01504-100
14 -01504~68
15 01525-36

16-2G- (1 of 1)

TRACK ASSEMBLY, 36" WIDE
1216224 Low Profile
1216225 High Profile

1200 Series

See Figure 16-20

Qty.

. 36
36
35
35

1

1
72
426
4
24
8

4

568
39

144

426

24

4

Description
1 1/2" Wide x 2.8" High

Cleat, L.H.,
Cleat, L.H., 1 1/2" Wide x 3.8" High
Cleat, RH., 1 1/2" Wide x' 2.8" High

Gleat, RH., 1 1/2" Wide x 3.8" High

Cleat, Lacing, 1 1/2" Wide x 2.8" High
Cleat, Lacing, 1 1/2" Wide x 3.8" High
Tire Guide, 1 1/2"

Track Washer, 15/32 I.D.

Belting, 5" Wide

Uni~torque Lock Nut, 3/8-24 NF

Belt Lacing, 3 Hole

Hex. Hd. Cap Screw, 1/4-28 NF x 4 3/4 1lg. -
Uni-torque Lock Nut, 7/16-20 NF

Flat Washer, 3/8 small :

Hex. Hd. Cap Screw, 7/16-20 NF x 1 1g.
Hex. Hd. Cap Screw, 7/16-20 NF x 1 1/4 1g.
Hex. Hd. Cap Screw, 3/8-24 NF x 1 lg.
Elastic Stop Nut, 1/4-28 NF



12-91 3NAId

© . udi?/?

40 INO&4 OL.



16-21 (1 of 1)

TRACK ASSEMBLY, 45 1/8" WIDE

1216230 L.ow Profile

1216232 High Profile
1200 Series

Itevao. Part No.
1 1216229-1
- 1216231-1
2 1216229-2
1216231~2
3 . 1216229-3
\ 1216231-3
4 2116-64
5 2116080
6 2116076-1
7 01524-23 2
8 2116035 -
9 - 2116043-"
10 01525-38
11 01550~9
S 12 01504-68
13 01504-70
14 01525-36

Qtz v

36
. 36
35
35

" See Figure 16-21

Description

Cleat, LH,, 1 1/2" Wide x 2.8" High
Cleat, L.H., 1 1/2" Wide x 3.8" High
Cleat, R,H., 1 1/2" Wide x 2.8" High
Cleat, R,H,, 1 1/2" Wide x 3.8" High
Cleat,. Lacing, 1 1/2" Wide x 2.8" High
Cleat, Lacing, 1 1/2" Wide x 3.8" High
Tire Guide, 1 1/2"

Track Washer, 15/32 I.D,

Belting, 8" Wide

Uni-torque Lock Nut, 3/8-24 NF

- Belt Lacing, 5 Hole ﬂ?:

Bolt, 1/4-28 NF x 8 lg.

Elastic Stop Nut, 3/8-24 NF

Flat Washer, 3/8 small —
Hex. Hd. Cap Screw, 3/8-24 NF x 1 1g.

" Hex. Hd, Cap Screw, 3/8-24 NF x 1 1/4 lg.

Elastic Stop Nut, 1/4-28 NF

e




—U-BLADE
OPTION

-
—
L

IITITTT

STRAIGHT BLADE .
OPTION

FIGURE 19-33




Item.No.

Part No.
1 1228180
2 1228154
3 1228116-55
4 1228116-61
5 1228115-12
6 1228115-13
7 1228115-7
8 1228116-62
9 1219405-1
10 1219236
11 1228070
12 - 1219272
*13 1219489-1
14 2119154
15 01501-9
16 01520-6
- 17 01553-6
.18 © 01629-7
00019 - T01550-16 -
120 0 . 01525249
21 0 1219275
22 © 01500-194 ~ °
231219490
24 01520-42
25 - 01500-80
26 01553-8
27 01525-38
28 1219003
29 01527-44
30 1219337
31 1219284
32 1219274-3
33 01500-350
34 1219287.
35, 01500-234
36 01500-224
.37 1219267
38 01525-47
39 01551-14
40 1219268
41 1219283
T 42 01611~9
%¥NOTE:

19-33 (L of 2)

SNOWPLOW ASSEMBLY

- Strajight Blade 1219491-1

Ug" Blade-1219491-3
(1200 series)

'See Figure 19-33

e

=3
~

PO WNEFE N RSN W

Descrigtion

Coupling
Adapter Tee
Hose

Hose

.. Hose

Hose

Hose

Hose "’

Washer, 3/4

Hydraulic Cylinder

Hydraulic Cylinder

Hydraulic Cylinder

U-Blade =~

Cover Plate ‘

Hex. Hd. Cap Screw, 1/4-20 NC x 1 1/8 1g.

" Hex. Nut, 1/4-20 NC
‘Split Lock Washer, 1/4 heavy

Bushing

;:f Flat Washer, 1" small . - -
. " Elastic Stop Nut, 1" - 12 NF.
* Hex. Hd. Cap Screw, 1"-12 NF x 6 1/2 1g.

Héx. Hd. Cap Screw, 5/8-18 NF x 2 lg.

"Mounting Frame, Snowplow

Hex., Nut, 5/8-18 NF )

Hex. Hd. Cap Screw, 3/8-24 NF x 3 1/2 1g.
Split Lock Washer, 3/8 heavy :
Elastic Stop Nut, 3/8-24 NF

Spacer, Snowplow Mount -

Elastic Stop Nut, 3/4-16 NF

Hitch Pin

Clevis Pin

Spacer Tube .

Hex, Hd. Cap Screw, 1 1/4-12 NF x 3 1/2 1g.
Hex. Hd. Cap Screw, 1 1/4-12 NF x 7 lg.
Hex. Hd. Cap Screw, 3/4-16 NF x 4 1/2 1g.
Hex. Hd. Cap Screw, 3/4-16 NF x 2 lg.

"Mount, Snowplow

Elgstic Stop Nut, 1 1/4~12 NF
Flat Washer, 1 1/4 large
Yoke, Tilting Snowplow

Hair Pin

Elbow

Items required only on U-Blade Snowplow.




19-33 (2 of 2)

SNOWPLOW ASSEMBLY -(Cont'd)
Straight Blade 1219491-1
g Blade 1219491-3
(1200 Series)

See Figure 19-33

Item No. Part No. Qty. Description
43 1219406 3 Spacer Tube
b4 01554~13 3 Split Lock Washer, 3/4 med.
*¥¥45 © 01520-12 10 Hex. Nut, 5/8-11 NC
*%46 1219266 1 Straight Blade
*k4 7 1219063 2 Cutting Edge
*%48 01506-123 10 Carriage Bolt, 5/8-11 NC x 1 1/2 1g.

*%49 . 01554-12 10 . Split Lock Washer, 5/8 med.

*¥Note: Items required only on Straight Blade Snowplow.




AL
o/

1
)]

N\

7V ANA

) \
[~
(77
- . W/
WAR /]
2\ S Je
2 = &
9 ) o‘
. @ C J R : A
A . €\ \o, : /o \ 7
27 ¢ @\ 4 79 .
(e 4 h‘"‘. ¢
! / 2 e Y 9
. 3 i oy ) P, ) 4!
) (@&X © 2.% b
E-\o COTED A B ,
[: )
L
/ oA/
g n: / +
, Y a 07,
Kad) Ny
A
65

FIGURE 19-34




Ltem No. Part No.
1 2119005
2 2119016
3 01500~148
4 - 01525-40
5 01550~11
6 2119011
7 2119014
‘8 2119012
9 1228180
10 2119002-3
11 01500-81 -
.12 01551~6
13 01525-38
14 . 2119003-3
- 15 1219283
16 2119015
17 0101281
18 2119010
19 1228116-76
1228116~78
.20 1228116-75
1228116-~77
21 01611-9
22 2119018
23 01512-76
24 01555-4
25 01500-73
26
27 1216011
28 01513-96
29 01555~5
30 2119052
31 2119046
32 2119068
33 1219384
34 01700~144
35 2119050
36 0102018
37 1219148
38 01500-70

LIFT FRAME ASSEMBLY
2119001~3 (Model 1201)
2119001-5 (Model 1202)

1200 Series

See Figure 19-34

g

==

PEPHNNNEREOO O

e

PNNNNENENDWWNNGH N e e

19-34 (1 of 2)

Description

Frame, mounting
Cylinder, Hydraulic
Hex. Hd. Cap Screw, 1/2-20 NF x 6 1g.
Elastic Stop Nut, 1/2-20 NF |
Flat washer, 1/2 small |
Sprocket
Chain
Spirol Pin, 5/8 dia.
Coupling
Lift Arm, L. H.
Hex. Hd. Cap Screw, 3/8 24 NF x 3 3/4 lg.
Flat Washer, 3/8 large .
Elastic’ Stop Nut, 3/8-24 NF -
Lift Arm, R.H,
Hair Pin Clip
Torque Tube
Grease Fitting, 1/4-28 NF
Arm .
Hydraulic Hose (Used on Model 1201)
Hydraulic Hose (Used on Model 1202)
Hydraulic Hose (Used on Model 1201)
Hydraulic Hose (Used on Model 1202)
Adapter
Cover Assy (Includes the next 2 items)

Pan Hd. Machine Screw, #10-32 NF x 1/2 1g.

Star Lock Washer, #10
Hex, Hd, Cap Screw, 3/8-24 NF x 1 3/4 1g.
Belting
Backing Plate
Pan Hd. Machine Screw, 1/4-20 NC x 1/2 lg.
Star Lock Washer, 1/4
Cap Screw, 7/16-20 NF x 2 1/4 1g.
Link
Lock Nut,
Clevis Pin
Grommet
Socket Hd. Cap Screw, 1/2-20 NF x 1 1g
Insulator
Klink Pin
Hex. Hd. Cap Screw, 3/8-24 NF x 1 1/4-1g.

x 4 1g,

7/16-20 NF




19-34 .(2 of 2)

LIFT FRAME ASSEMBLY (Cont'd)

Item No. Part No.
39 2119051
40 2119069
41 1228225

42 01500~134
43 12282245
44 1228224-2
45 01629-7

- 46 1219410-2
47 1219410-1
48 01500~79

2119001-3 (Model 1201)
2119001-5 (Model 1202)

1200 Series

See Figure 19-34

Qty.

pgl
~

DR RN NDE NN

Description .

Pivot Pin

Spacer

Aluminum Strip

Hex. Hd., Cap Screw, 1/2 20 NF x 2 lg.
Marker

Marker

Bushing

Drag Spacer, R.H.

. Drag Spacer, L.H,.

Hex. Hd. Cap Screw, 3/8- 24 NF x 3 1/4 lg.




. Se-6l 38n914

117,
F1 711111 ]]]
SEENEEENSENE

NENEE
~1\‘\\\\\\\\\\\\\

] \\\:\\\\\\\\\\\\\.\
\\\\.\\\\\\\\\\\\.\\

\\\\\\\\\\\\\\\\\\\\\
\\\\\\\\\\\\\\ [
\\\\.\\\\\\\\%l\\

I~

1711111111117
/ 111117

. 11117
=5 . , /. :\h\\t ‘ &z

EeynNEaENEENNEENN
NSNS

R



19-35 (1 of 1)

COMPACTOR BAR AND DRAG ASSEMBLY
1200 Series

- See Figure 19-35

Item No, Part No. Qty.
_ 1219366~1 1
1 1219359 1
2 01506~43 8
3 01526-2 16
4 01506-42 8
5 2119039 2
6 1219360 9
7 01551-8 4
8 01551-5 4
9 1219369 L
2119030 1
10 2119031 1
11 2119032 2
12 1216016 11
13 1216014 22
- 14 1216015 22
15 2119035 2

- 16

0101815 - -4

“Description

Compactor Bar Assy (Includes next 9 items)
Compactor
Carriage Bolt, 5/16-18 NC x 1 1/2 lg.
Eslok Nut, 5/16 18 NC .
Carriage Bolt 5/16-18 NC x 1 1/4 1g.
End Flap : .
Tab
Flat Washer, 1/2 large -
Flat Washer, 5/16 large
Blade '

Drag Assy (Includes next 7 1tems)
Belting
Chain Link Fence
Hinge Plate
Mounting Bolt
Mounting Nut _ o
Cable, 5/16 dia. x 154" 1g.
Clip, GCable -




FIGURE 22-16A
(1200 SERIES)




Item No. Part No.
1 0101443
2 0101445
3 0101444
4 0101446
5 01525-38
6 1222027
7 0222008
8 1222007
9 01500-79

10 1222031
11 1222030
12 01541-83
13 01540~362
- 14 01541-82
15 01540-222
16 01550~11
17 01550-9
18 01705-8
1222012
19 '
20 0101474
21 0101475
22 01705-3
1222009-9
23
- 24 0101473
' 1222034
24 0101473
25
26 0203011
27 0101502
28 . © 01700~63
29 0101462
30 0101402
31 0101281
32 01525-36
33 . 1222025
34 01500-6
35 0101337
36 1222029
37 1222028

22-16D (1 of 1).

STEERING SYSTEM

1222010-17

(1200 Series)

See Figure 22-16A

NEMNMNNNNNNNNODNNSESENDNDNDNDNDNDND

NGO e

oo

-

NNMNOORFRFOONOARRE N

Description

Connector Bolt

Gasket

Connector, Master Cylinder
Gasket

Elastic Stop Nut, 3/8-24 NF
Master Cylinder Assy

.Grip, Control Lever

Lever, Steering Control

Hex. Hd. Cap Screw, 3/8-24 NF x 3 1/4 lg.
Spacer

Sleeve

. Cotter Pin, 3/32 x 1 1lg.

Clevis Pin, 1/2 x 2.156 grip
Cotter Pin, 3/32 x 3/4 1g.
Clevis Pin, 3/8 x 2/156 grip
Flat Washer, 1/2 small
Flat Washer, 3/8 small
Line Clamp
Hydraulic Hose Assy (Includes next
" 3 items) -
Hose, 36" 1g.
Connector, 37 Degree Flare Cone
Connector, Male Pipe
Line Clamp
Hydraulic Line Assy, Straight
(Includes next 2 ltems)
Steel Tubing, 1/4 OD.x .028 Wall x
80" 1g.
Tube Nut, 37 Degree SAE Flare
Hydraulic Line Assy (Includes next 3
itéms)
Tube Nut, 37 Degree SAE Flare
_Steel Tubing, 1/4 OD x .028 wall x
48" 1g.
Nut, 45 Degrees Inverted Flare
Union, 37 Degrees SAE Flare
Grommet, 3/4 I.D. x 1. 3/8 0,D,
Line Clamp '
Rd. Hd. Machine Screw, #10-32 NF x 3/4 lg.
Grease Fitting, 1/4-28 NF, Straight
Elastic Stop Nut, 1/4-28 NF
Master Cylinder Mount
Hex. Hd. Cap Screw, 1/4-28 NF x 3/4 1g.
Sems Nut, #10-32 NF
Boot
Push -Rod




FORD TRUCK PARTS

" AUTOMATIC
TRANSMISSION

8L1Sd

(11Z-XX)

Ly ..m.mm.hwhm..l.lllllv.w e Q.

P6LVL

. IoLVL
_ AINO NI0DNIT v :

| AT8WaSSV 35¥ S00L NI GIANDNIx (va-£r-a)
@) S Y9508
860VL——
6€0VL 5904L
(05-9)
©9) 805~

(]
LIOVL 4O 2502 YEOVL
(9-5v5-a8)
— (&) S°LOB08E

i
&@k?@@ . a%

(H-gp5-95)%
(9 YO ) 5-60308€
{55-8)

|

= {p9-X)
15°908vE
(648}

S"96E0E

Emﬁ*i&@
\\@

986L omgiﬁ j

(L) 85-95¢03 mnmch*éwim i
. ~ W&../ ;!

b o 001IVL
8150 K 2 (x-522-8)
e O oo el @ S
/m S6LOESEx

=

<.mv—.v_u:L

r.nnv.mam.oom«m:o

- _-(L01-8)S-0LY0B

08EVLx b (L9-X)5-808YE

5 080QL %% 19

BO6L  (gszro9)™
S°SB6ZLE

5

. &wovmom*
~

~_ ﬁllpﬁovc §'808%E
GLED 030VL

{H-691-HN}
) s IvesLE

1968/ CASE & EXTENSION PARTS (C6 TRANSMISSION)

NEW ISSUE

— DEARBORN, MICHIGAN

FORD MARKETING
CORPORATION

COPYRIGHT © 1970—

September, 1970




AUTOMATIC FORD TRUGCK PARTS

TRANSMISSION

L
g

375185.5
{MM.295.N) 70028
7A178
70430
, 42789.5
i (U-10)
p-5174
1968/ INTERMEDIATE SERVO & BAND (C6 TRANSMISSION) - TYPICAL
380505-5 {QQ-14-B)
o7DA11
7341

e1D414

©%42758.8
e7D071 &7D070 TA44

\ 3480?5
- ) 11265 | Cple
= TA47  7A3%4 T 339085 P-5191
©NOT REQUIRED FOR #PGB—AP - M-62)

1968/ L}ARKING PAWL. THROTTLE & MANUAL CONTROL LINKAGE (C6 TRANSMISSION)

= - oy
September, 1970 OFYRIGHT © 1870 FORD MARKETING DEARBORN, MICHIGAN NEW ISSUE




;Avromanic,  FORD TRUGK PARTS

17269 - 7089
@ /mzz , Aj)" / . mk»nosv § IN:55)

\-

351487.500%.291 | —

38209-5 [BB-545-H)

380207.5(88-545-G]

(9~70)

P-6986

TRANSMISSION EXTENSION HOUSING & RELATED PARTS (C6 TRANSMISSION)

3500025 (BB.525)

0547605
1A261 \‘E-—»B
0547945 —F 3 }

ks
@@ .87’
©%a100175060-7°

y 350002.5
(BB.529)

@,"\a
N-r350002.5 .
TR

. 71A008

T71698.5
?u;a,lzz)s L
o R
A
T 5
\ TE062 (1-71)
055268.S P.5176

% SUPPLIED ONLY IN 7A100 MAIN CONTROL ASSEMBLY

1968/ MAIN CONTROL (C6 TRANSMISSIQN) = TYPICAL




AUTOMATIC
TRANSMISSION

FORD TRUCK PARTS

ELISd

" (29°%) 55088 £S0LY (€5-8) $-98€03 -
(69-21) (65DB) (zr-8) S-bPE0E 110aL @V
SB6BBLE 090L 813aL | €963L omwo . , —
= ' % .

BOBCOQ

rHove —FF) ,% == &v.mnwgkll/vu i \Q @T’ 89gaL
{8-1£DB) yo1aL {66DD) . :
X ] SYELLLE 4-91-D0) (V-r6-Db) ERTEL))
SEESLLE LLIGL 680VL  SBELLLE ZBYAL S-BELLLE S"LELLLE

L . (a-£6-Dd) (a-e6-DH) 91aL mmc&.
90vaL BhbaL 9908L S'GELLLE L908L SELLLE |- 99LvL
HILNTD 35¥3IATY . dv3o 9NiY ? aNH
(V-76-DB) 1dVHS 10d1NO
ow; ¥O0QL €90QL 86EVL 99IVL F6gaL  SBELLLE SESAL 9£3AL
as.as I (soL-od) — m @
S'00ELLE S00ELLE L908L  -060QL YEZAL
¥V3O NNS 3 TI3HS LNaNJ SNH HOLNTD AYVMYOH
(96-DD)
9908L BYPAL  990HL S'LEMLLE OLOSL 9S3QL Z9EVL BYSVL 6600L O9EVL
© /. ©©.V@ ﬂuv
\_ | \4 |
S6BLLLE ¥ _ ¥olaL HDINTD QUVMHOd
114 omas( (40D srBeLLLe VL 8YSVL 6603L FHOQL S30GL YLOGL  SOLV. LioL
{96-DD) S-L21LLE LESVL B9EVL L L L

(56-0D) S-921LLE

(8-26-0D)
[342:1 S9ElLLE 88YAL

HDINTD 3AING 103310

(12-8)

(3+6-DD)
900QL SSSLLLE

48 .J,a...w:x
@ .w@af .:@._.

991VL

1968/ GEARS & SHAFTS (C6 TRANSMISSION)-TYPICAL




TRANSMISSION ASSEMBLY - C6 AUTOMATIC 3 SPEED (L of9)

DIFP-7000-CA (USED PN VEHICLES WITH THE 300 CID ENGINE)

Ford Part NG,

" DIFP 6375-AA

C6AZ
C6AZ
C7AZ
DIFP

7D000~A

7D000-B

7D002-A

7003-CA:.,

A

48ZA-378
48ZA-384
487A-387
48ZA-391L
DIFP 7005-DA

87650-5 (P-12)

C65Z

7D006-B

377155-5 (QQ94E)

C3AZ

DOAZ.

DOTZ

7007-F

7A008-E

7A011-A

372401-S (QQ68)

C4AZ

C6AZ
C6AZ
C6AZ
C6AZ
C6AZ
D2AZ

DITZ

DITZ

DITZ
C6AZ
DOTZ

7D011-A

7D014-A

7D014-B
7D014~C
7D014-D

7D014-E .

7017-A

7B017-A

7B018-A

7B019-A
7D019-A

74020-A

20328-S8 (B-76)

CITT

7B020-A

C8VY 7D021-B

’

| 2125010~3

Model 2100-B
See Ford Illustrations

Description

1. Flywheel assembly

1 Tube, inlet -.94" d1a

1 Tube, outlet =~.294" dia.

1 Sleeve

1 Transmission assembly

1 Speedo hole plug

2 Cooler line plug '

1 Diaphragm assy protector

1 Output shaft protector

1 Case, transmission

2 Plug (dry seal) -1/8" - 27

1 Planet assy, transmission reverse

1 Ring-5 7/32" retaining -

1 Plate assy. - engine rear )

1 Plate - main control separatlng~ uséd with
control #BT, #CB

1 0il seal - transmission output shaft - 3.006" QD
2 1/8" ID 1 1/16"- Used only with cast iron hsg.

1 Snap ring (0il seal retaining)

1 Ring - transmission governor

Hbusing seal

1 Washer, #1-4.21" oc -3" ID -.057" th1ck

1 #2-.074" thick

1 #3-.089" thick

1 #4-.104" thick

1. #5-,119" thick

-1 Shaft - transmission input (Used only with

) D2AZ 7A360-B & D2TZ 7A360-A) .

1. Bracket - transmission control selector arm
mounting, R.H.

1 Bracket - transmission control selector arm .
mounting, L.H.

o1 Bracket - transmission control selector shift cable

2 Seal - transmission forward clutch cylinder

1 Indicator - transmission oil level

1 Bolt - 3/8" - 16 x 5/8" hex. hd. _

1 Housing assy, transmission control selector

1 Piston assy, transmission intermediate band servo




TRANSMISSION ASSEMBLY - C6 AUTOMATIC 3 SPEED (2 of 9)

DIFP=7000-CA (USED ON VEHICLES WITH THE 300 CID ENGINE)

) 'Ford Part No.
C6AZ 7D024-C

C6AZ 7D025-A
C6AZ 7D026-A
C8VY 7D027-A
- 42789-88 (U10)
. 'DIAZ 7D028-A

C6AZ 7D029-C -
~ CBAZ 7034-A

. B5AZ 7A034-A
DOAP 7D034-A

DOTZ 7A039-B A
380207-S (BB545G)
380209-5 (BB545H)
C9AZ 7DO44L-A

C6AZ 7D046-A
C6AZ 7D046-B

DITZ 7060-A
C6AP-7D062-A
C6AZ TE062-A
C8TZ 7C063-A
C6AZ 7D063-A
377300-S (QQLO5)
C6AZ 7D064-A
377300-8 (QLO5)
8D 7065 _

C6AZ 7B066-B
377126-S (QQ95)
377127-5 (QQ96)
377128~S (QQ97)
C6AZ 7B066-A

2125010~3

Model 2100-B
See Ford Illustrations

Qty. ' Description‘

1 Seal - intermediate band servo piston -
large- 3" ID
Seal - intermediate brake drum
Gasket - transmission intermediate band servo
Cover =~ transmission intermediate band servo
Bolt 5/16"-18 x 3/4 hex.washer head
Spring - transmission intermediate band servo
piston - 2 9/16" free length - 10 1/2 coils
(#brown)
Strut - transmission intermediate brake band
Vent - transmission case
Bushing - extension housing - 2.12" long,1.81" OD
Band assy - transmission intermediate - Includes
(1) c6AZ- 7D029-C, (1) C6AZ 7D430-C
. Housing - transmission extension #DOTP 7A040-B
Bolt - 3/8" - 16 x 1 1/4" hex. washer head
Bolt - 3/8" - 16 x 1.55" hex. washer head
Drum assy - transmission intermediate brake -
Includes (L) C8AZ 7C099-A seal
Bushing - transmission intermediate brake drum
2 7/8" 0D - 2 3/4 ID - 1 1/4" wide - rear
Bushing - transmission intermediate brake drum
3 1/8" oD - 2 5/16" ID - 3/8" wide - front
Shaft and bushing assy - transmission output
Shell & sun gear assy )
Gasket - transmission oil pan screen
Body assy - transmission governor
. Gear :assy -~ transmission sun .- .34 teeth
Retainer (to retain gear assy) 2" snap
Shell - transmission input - cup shaped ‘
Snap ring (to 7D063)-2" 0D - 1 13/16" ID -~ 3/32" thk.
Bearing - transmission output shaft - 3 9/64" 0D -
1 3/8" ID - 13/16" wide
1 Plate - direct drive clutch pressure - 26 teeth
A/R Ring - 6 21/32" retaining .060"/.064'" thick
A/R Ring - 6 21/32" retaining .074"/.078" thick
A/R Ring - 6 21/32" retaining .088"/.092" thick
1. Plate - forward clutch pressure - front, 26 teeth
(#rectangle depression on face of plate)

=P =N

i =

fd

pod

BN N B R e e




TRANSMISSION ASSEMBLY - C6 AUTOMATIC 3 SPEED

(3 of 9)

'~ DIFP-7000-CA .(USED ON VEHICLES WITH THE 300 CID ENGINE)

Ford Part No.
C6AZ. 7B066~B

377126-S (QQ95)

377127-8 (QQ96)

377128-s (QQ97)

377437 (QQ98H)
"377444-5  (QQ98B)
'~ C6AZ 7B066~C

377134-5 (QQ94) *

' C6AZ 7D066-A
C6AZ 7BO67-B
" C6AZ 7B067-D
- D2AZ 7D069-A
8D 7070
C6AZ 7BO70-B
377127-S (QQ96)
C6AZ-7D070-A
C6AZ-7DO71-A
C6AZ - TE080-A
DOTZ 7085-A
C6AP-7B085-C
DOTZ 7086-A
C6AZ 7086-A
C8TA 7B087-A
DITZ 7089 -c

DOAZ 7A089 A

$2125010-3

Model 2100-B

See Ford Illustrations

Qty.

1

A/R
A/R
A/R
A/R
A/R

e

o b et e e

Description '

" Plate, rear - 26 teeth (# rectangle depression
on one tooth) used as direct drive clutch plate
Ring - 6 21/32" « retaining - 1/16" thick
Ring - 6 21/32" - retaining - 5/64" thick

Ring - 6 21/32" - retaining - 3/32" thick
Ring - 7 7/64" - retaining - 1/16 thick
Ring - 7 7/64" - retaining - 3/32" thick

. Plate ~ reverse clutch pressure - 18 teeth -
- 7/16" thick
. Retainer (to retain 7B066) - 7 1/8" snap
.Washer~transmission input shell thrust -
3 3/4" dia. - .040" thick
Hub - 'transmission - reverse clutch - 72 external
teeth - 5.585" 0D
Hub assy - transmission forward ring gear -
74 external teeth - 4.531" 0D
Plunger ~ transmission - manual valve detent -
5/16" oD - .948" long
Snap ring - output shaft beéring - used with cast
iron housing .
Spring - front clutch plston - 6.465" OD -
forward clutch
Ring - 6 21/32" retainer -
Spring =~ park pawl
Shaft - park pawl
Retainer - transmission reverse clutch plston
ball check. Ly
Retainer assy - transmission output sha“t
Clip vacuum tube ;
Gasket - output shaft bearing retainer
Gasket - transmission extension housing -«
Connector - engine to transm1551on vacuum'
.- tube =~ rear
Flange - universal joint spllne -5 3/4"
long - 10 spllnes - 4.18" bolt hole center
- Clutch assy - transmission overrunning - consists
of the following.(1)DOAP 7A392-A spring assy.,
(1) DOAP 7E194-A bushing, (1) C8AP 7190-A
rollers - 5/8" long x 19/64" 0D

.076" thick

AR
%earlng

w




TRANSMISSION ASSEMBLY - G6 AUTOMATIC 3 SPEED

DIFP-7000~-CA

1-C6AZ

2125010-3

(4 of 9):

.(USED ON VEHICLES WITH THE 300 CID ENGINE)

36‘% e )

N/ \v {;/

Model 2100-B

See Ford Illustrations

Ford Part No. Qty.
377135-5 (QQ93) 2
C9AZ 7D090-A 1
DITA 7B094-BA 1
. C6AZ .7C096-A 1
-’§A098 1
C8AZ 7G099-A 1
D2TZ 7A100-A 1
20464-S7-8 (B43EA) 2
20384-58 (B43) 6
C7AZ 7D100-D 1
C9AP 7A103-A° 1
384684-8 7
C9AZ 7A108-A 1
20346~-88 (B50) 5
D2AZ 7A115-A 1
‘B5SZ  7A133-A 1
C6AZ 7A136-A 1
C5AZ 7Bl46-F 1
C8AZ 7153-E 1
0il Seals
1B8AZ 7A011-A 1-C6AZ 7D025-J
2-C6AZ 7D019-A  1~C80Z 7D025~A
1-C6AZ 7D024-C  1-C8AZ 7C099-A
1-C6AZ 7D024-E  1-C2AZ 7A248-A
1-C6AZ 7D024-H  1-C6AZ 7A248-A
1-C80Z 7D024-A  1-C8AZ 7D403-A
- 2-C6AZ 7D025-A  1-C7AZ 7D404-A
1-C6AZ .7D025-E  1-C7AZ 7B498-A
'1-C6AZ 7D025-G

7TA548-A -

Description

.Ring (to clutch hub assy.) 3 31/32'" retaining

" Washer - transmission forward clutch hub thrust -

. 27/8" 0D - 2 3/16 ID
Tube assy - engine to transmission vacuum -
front - approx. 69 1/2'" developed length -
use 91A 2269-A

Washer - intermediate brake drum thrust -

3.80" 0D - 2.810" ID -.062" thick
Screen assy - oil pan (TCC #2125029)
Seal -~ transmission clutch piston oil - used
as direct drive clutch piston inner seal
Control assy. transmission main #- DA
Bolt (control to case) ~ 1/4"-20 x 1 1/2" hex hd,
Bolt (control to case ) - 1/4"-20 x 1" hex hd.
Gasket - transmission valve body separator plate
Pump assy - transmission oil - front
Bolt - 5/16" - 18 x 1 1/4!" hex head
Support assy - comverter stator
Bolt (support to pump) 5/16" ~ 18 x 3/4" hex hd.
Lever assy - manual control valve detent
Bushing - transmission gear shift selector arm
1 1/2" long - split
Gasket ~ front oil pump to case
Spring ~ transmission kickdown control lever
retracting 14 1/2 coils - 2" free length
Kit-transmission gasket and oil seal, consists
of the following

2-377159-8

Gaskets Insulator

1-C8AZ 7A548-C 2-C6AZ 7D026-A  1-C782 7341-A
1-1P  77265-B 1-C6AZ 7EQ62-A

1-87034-894 1-B3TZ 7086-A

1-87056-594 - 1-C6AZ 7086-A

1-87066-594 1-C7AZ 7pI00-D

1-352789-8 1-C6AZ 7A136-A

1-375185-S100 (nut) 1-C6AZ 7A191-B

1-377130-598 1-C1AP 7B426-A




-

TRANSMISSION ASSEMBLY - C6 AUTOMATIC 3 SPEED

(5 of 9)

DIFP-7000-CA (USED ON VEHICLES WITH THE 300 CID ENGINE)

Ford Part No.

C6AZ 7A153-A

© 377132-5 (QQ94A)

GOAP 7D163-A
C6AZ 7Bl64-C

C9AZ 7Dlé64-A

 377137-S (QQL6E)

C6AZ 6A166-A

© 0652 7AL66-A

C6AZ 7D167-A

C9AZ 7D171-A
C6AZ 7A178-A

375185-8100 (MM295N)

DITZ 7A187-8
97409-58 (QS5A)

© 380340-832 (66240)

C4AZ 7190-B
C8AZ-7A190-A
C6AZ 7A191-A
C9AP-7E193-A
7A194 |
378782 (BB543D)
C7AZ 7E206-A

.C4AZ 7D218-B

C7AZ 7D220-A
C8VY-7E221-B
CLAZ 7D227-A

2125010-3

Model 2100-B

See Ford Illustrations

Qty.
1

=t

-

R QY b b OO R et e

=

Description

Gear-transmission output shaft ring - 74 teeth
5.026" dia. 1.68" wide

Retainer 4 21/32" snap

Hub ring gear assy

Plate assy - forward clutch reverse clutch
internal spline - 72 teeth 6.798" OD -
5.468" ID - .077" wide

Hub ~ transmission output shaft 74 helical teeth
34 internal teeth

Ring -~ 1 1/2" retaining

Washer-planet carrier thrust - 3.75 0D -
2.60" ID - .63" thick - (6) grooves

) (6) tabs (used forward planet carrier)

"Washer-planet carrier thrust - 3.75" OD -
2.60" ID --.063 thick (6) grooves (4) tabs
(Used reverse planet carrier)

Bolt-transmission overrunning clutch case
5/16" - 24 x 2" hex head

Race~transmission overrunning clutch - inner

Screw~transmission reverse band adjusting -
9/16" - 12 x 3,42" - 5/16 square head

Nut & washer -~ 9/16" - 12 screw te case
(seal type)

Rod-kick-down control shaft to transmission

' Washer "C" type (control shaft rod to trans, )
Clip (control shaft rod to carburetor)

" Roller-transmission converter stator clutch
Retainer-governor primary wvalve spring
Gasket~o0il pan to case-cork
Hub~clutch assy
Pan assy-transmission oil (TCC 2125030)

Bolt (pan to case)-5/16" - 18 x .54" hex washer hd.
Retainer-intermediate servo band lever
Retainer~governor secondary -valve spring
.980" x .800" - .130" slot-cut threw center
5/8" long '
Body~-governor oil collector
Piston & rod assy
Spacer-throttle pressure valve secondary -
.895" long - .450" wide ~ .08" thick




TRANSMISSION ASSEMBLY - C6 AUTOMATIC 3 SPEED (6 of 9)
DIFP-7000-CA (USED ON VEHICLES WITH THE 300 CID ENGINE)

Ford Part No.

C8TZ 7A228-A
87034-594 (TIA)
C6AZ 7C232-A

20386-58 (B53)
" C6AZ 7A233-B
C6AZ 7D234-A

C6AZ 7D235-A
C6AZ 7D236-A

~—~C6AZ 7A246-A
372985-8 (GG258)
DITZ 7A247-A
20384-5S8 (B43)
34940-57-8 (X88)
C6AZ 7A248-A

C2AZ 7A248-A

D2ZP 7A256-AB
C6AZ 7D256-B

C6AZ 7B258~-A

‘D2AZ TA261-A

354262-S (NN87)
DOAZ 7D261-B

33798-88 (M62)
34806-87 (X64)
C6AZ 7A262-A

C9AZ 7A262-B
377130-894 (KK52C)

2125010-3

Model 2100-B

See Ford Illustrations

1
1
1

N

Description

Tube assy - oil filler

Rubber - .562" ID x ,103" section "0" ring

Sleeve-transmission oil distributor -

2,688" ID - 2.53" wide ,

-Bolt (sleeve to case) 5/16" - 18 x 1" hex.hd.

Gear-transmission output shaft parking

Bearing assy-transmission sun gear thrust -
2.047" OD - 1.380" ID - .078" wide ~
42 rollers (used as forward planet thrust
bearing)

Race-transmission sun gear thrust bearing -
rear- 1.990" OD - 1.432" ID (used as forward
planet thrust bearing race)

Race~transmission sun gear thrust bearing -
front-cup shaped- 2.113" 0OD-1.421" ID
(used as forward planet thrust bearing race)

Tube~-transmission breather

Clip 1 1/2" x 3/4"

Switch assy - transmission gear shift neutral

Bolt 1/4"-20 x 1" hex.head

Washer - 1/4" external tooth

0il seal - front oil pump ~ large - 10.321" OD
- 9,508" ID ~-,117" thick

0il seal - front oil pump - small 2 3/4" OD -
1.997% ID

Lever assy - manual control -

Ring-transmission forward clutch piston spring
pressure -~ 3 5/32" dia.

Bushing-transmission front oil pump- 2 1/8" 0D
2" ID - 3/4" wide split

Spring-manual control valve detent lever -
.74" free length - 10 coils - .300" OD -
.047'" dia.

Pin (to retain 7A261)-3/32" x 3/4"

Lever assy-transmission downshift detent-inner-
4 31/32" long 3/8 dia. 3/8" thread one end

Nut - 5/16"-24 hex.head

. Lockwasher 5/16"

Piston~clutch-used in forward clutch

Piston~clutch used in direct drive clutch

Seal "0" ring (forward clutch piston inner seal)




TRANSMISSION ASSEMBLY - C6 AUTOMATIC 3 SPEED

{7 of 9)

DIFP-7000-CA (USED ON VEHICLES WITH THE 300 CID ENGINE)

Ford ParthQL

. COVY 7D273-A

377159~S (KK48A)
D2AZ 7326-A

C6AZ 7330-B
D2TZ 7A360-A

377130-894 (KK52C)

C6AZ 7B368-A
CL4AZ 7A377-B
C4AZ 7A380-A

DITZ 7E381-A
D2AP-7E389-AA
C7AZ 7D392-A°
377132-8 (QQ94A)
DOOZ 7A394-B
C6AZ 7A398-B
C6AZ 7D402-A
C8AZ 7D403-A

C7AZ 7D404-A
C6AZ 7D405-A

C6AZ 7D406-~-A
377133-S (QQ31B)
C6AZ 7D419-A
C9AZ 7D422-A

C8SP 7D423-A
CIAP 7B426-A
C6AZ 7D430-C

C6AZ 7D433-A

2125010-3

" Model 2100-B

See Ford Illustrations

Qtz-

2

™

et e I

o
e e o~ -

]

Description

Connector assy-oil tube 5/16"ID -~ 20 internal
threads 1/4"-18 pipe thread (includes "0"
ring)

Seal ("0" ring) 15/32" ID

Rod-transmission gear selector valve 5 13/16"
long - 9/16" 0D

Lever-transmission intermediate band servo-#C

Cylinder-forward clutch 26~28 internal - 57
external teeth ~ used only with D2AZ 7017-A

Seal "0" ring 2.7" dia (used as seal in 7A360)

Washer-output shaft thrust - rear 3.28" OD -
1.75" ID - ,050" thick '

Diaphragm assy - transmission vacuum throttle
valve - ,12 white strip

Rod-transmission throttle control wvalve

‘ 1.677" long - 1/8" dia.

Bracket assy ~ transmission end shift cable

Plug assy - case

Gear-forward ring - 96 spline teeth

Ring -~ 4 21/32" retaining

Lever assy - down shift control,outer

Planet assy - transmission,forward

Piston-transmission reverse clutch

Seal-transmission reverse clutch-piston - outer-
6.856" OD - 6,40" ID - 1.00" thick - rubber

Seal-transmission reverse clutch piston, inner
3.473" oD - 3.17" 1D ‘

Spring~-transmission reverse clutch piston
return-1,10" free length - 12 coils

Retainer-transmission reverse clutch spring

Ring- 3 3/8" retaining

Plate-park rod guide )

Washer-output shaft hub thrust - 6 tapered
grooves)

Washer planet carrier

Gasket~throttle control valve

Strut-transmission intermediate band anchor-
2.37" high .77" wide at base .92" wide at top

Shaft-~transmission intermediate band actuating
lever '




TRANSMISSION ASSEMBLY - C6 AUTOMATIC 3 SPEED

DIFP~-7000~-CA

. Ford Part No.

353079-5 (AA15)

CO6AZ TA4L41-A
C6AZ 7B442-A

C6AZ 7BLL2~C

C6AZ 7B442-B

. C8TZ '7D450~-A -

- CeAz 7B488-B

DIAz.734é8vA_

C7AZ 7B498-A

C6AZ TA527-A
377136-S (QQ92B)
C8AZ 7AS548-C

C6AZ 7A548-A -

B9AZ 7A813-A
DIAZ 7902-A
87837-8 (P-15)
C5AZ 7915-A
C7DZ 7937-A

1P 7945-A

BY9AZ 7946+A
B9AZ 7947-A
DIAP 7950-AA
PAR 7955-E
C6AZ 7986-A
DOTP-70007
IP 77265-B

D2AP-7000140-AA

DITP-7000410-AA

20406-5
33800-8
33846-82
33945-8
34944-836

(USED ON VEHICLES WITH THE 300 CID ENGINEj
2125010-3

Model 2100-B
See Ford Illustrations

(8 of 9)

Qty. Description

1 Ball - 1/2"

1 Pawl - parklng brake |

3 Plate - direct drive clutch driven - 26

: external splines

3 Plate - forward clutch driven - 26 external
splines - 5.119" ID - blue stripe approx. -

_ 10" wide

5 .. Platewrreverse clutch driven - external spline -

. .5.695" ID 18 teeth - reverse clutch .

1 : Spacer-transmission extension bearing

18 - Spring~direct drive clutch piston~1.214" free
L -+ length -15 coils S
.12 . - Spring-direct drive clutch piston-1 21/64.free
: length -14 coils (# green, includes I.S.
. #4010 instruction sheet)
1. - 0il seal-manual control lever- 1.069" OD - 742"
: ID - .21" thick

1 Retainer~direct drive clutch piston spring

1 Ring - 3 19/64" ID retaining.

1 0il seal-clutch piston-quter used on direct
drive clutch piston 6 1/4" OD -~ 5 3/4' ID-3/32"
thick '

1 0il seal-clutch piston-outer- used on forward
clutch piston - 5.893" OD - 5.532" ID .080 tk.

8 Roller~-transmission converter stator clutch

1 Converter assy - transmission

1 Plug - 1/4"-18 dry seal tapered thread

1 Hub~-transmission converter impeller

2 Washer-converter reactor thrust - primary

2 Snap ring-converter stator clutch retainer -

~ 3.794"/3.825" ID - .718"/.937" gap

1 Race-converter stator clutch - inner - 19 teeth

1 - Race-converter stator clutch - outer

1 Cover assy - converter

A/R Weight-transmission converter cover balance

1 Cover-converter housing

1 Extension assy

1 0il seal-throttle control outer lever -
.457"/.473" oD - .357"/ .367" ID - .100"/
.106" thick

1 Lever assy

1 Clutch assy

4 Bolt, 5/16-18 x 1 1/8

2 Nut

4 Nut :

1 Nut-hex lock, 9/16-18°

4 Lock -washer




TRANSMISSION ASSEMBLY. - C6 AUTOMATIC 3 SPEED (9 of 9)
DIFP-7000-CA (USED ON VEHICLES WITH THE 300 CID ENGINE)
2125010-3

Model 2100-B
See Ford Illustrations

Ford Part'Np, Qty. ‘ . _ Desqrigt;on..
56101-52 1 Bolt, 1/4-20 x 1/2
358717-8 2 Screw & washer assy
375050-8 2 Screw, 1/4-20 -
375051~-8 6 Screw, 1/4-20 .
375643-5 5 Bolt, hex.hd.




FIGURE 26-20



Item No. -

Part No.

O 0o~ WK e

1226026
01520-39
1226054
0726001
1226058

1226055

1226056
01500-36
2126048
0626014
01554-9
1226057
01525-37

26-20 (1 of 1)

EXHAUST SYSTEM
1226053-1
1200 Series

See Figure 26-20

BONN e PR e N R R RN

Description

Stud

Hex. Nut, 7/16-20 NF

Header Pipe

Clamp

Clamp

'S' Section Pipe

Tail Pipe

Hex. Hd. Cap Screw, 5/16-24 NF x 3/4 lg.
Muffler

Gasket

Split Lock Washer, 7/16 med.
Tab ) '
Elastic Stop Nut, 5/16-24 NF



